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Summary of Test Result

Report Ref Std. Result
Test | R k
Clause Clause estltems (PASS/FAIL) emar
3.1 15.403(i) 26dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Reporting only -
3.2 15.407(a) Maximum Conducted Output Power Pass -
3.3 15.407(a) Power Spectral Density Pass -
Under limit
34 15.407(b) Unwanted Emissions Pass 3.15dB at
5460.000 MHz
Under limit
35 15.207 AC Conducted Emission Pass 15.07 dB at
2.499 MHz
3.6 15.407(c) Automatically Discontinue Transmission Pass -
15.203 .
3.7 15.407(a) Antenna Requirement Pass -
Declaration of Conformity:
The test results with all measurement uncertainty excluded are presented in accordance with the
regulation limits or requirements declared by manufacturers.
Comments and Explanations:
The declared of product specification for EUT presented in the report are provided by the
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product
specification.

Reviewed by: Wii Chang

Report Producer: Yimin Ho
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1 General Description
1.1 Product Feature of Equipment Under Test

GSM/WCDMAVJLTE, Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n, Wi-Fi 5GHz 802.11a/n/ac, NFC, and GNSS.
Product Specification subjective to this standard

Sample 1 1st vender parts

Sample 2 2nd vender parts

WWAN: PIFA Antenna

WLAN: ILA Antenna

Antenna Type Bluetooth: ILA Antenna

GPS / Glonass / BDS / Galileo: ILA Antenna
NFC: Loop Antenna

Remark: All test items were performed with Sample 1.

1.2 Modification of EUT

No modifications are made to the EUT during all test items.

1.3 Testing Location

Test Site SPORTON INTERNATIONAL INC. EMC & Wireless Communications
Laboratory

No.52, Huaya 1st Rd., Guishan Dist.,

Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site Location

Sporton Site No.

Test Site No.
THO5-HY COO05-HY

Note: The test site complies with ANSI C63.4 2014 requirement.

Test Site SPORTON INTERNATIONAL INC. EMC & Wireless Communications
Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.

Test Site No.
03CH11-HY

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW1190 and TW0007
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1.4 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

+ ANSI C63.10-2013

Remark:

1. All test items were verified and recorded according to the standards and without any deviation during
the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement,
pre-scanned in three orthogonal panels, X, Y, Z. The worst cases (X plane) were recorded in this

report.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Freq. Freq.
Frequency Band Channel (MHCl) Channel (Ml—?z)
36 5180 44 5220
5150-5250 MHz 38* 5190 46* 5230
Band 1
(U-NII-1) 40 5200 48 5240
42" 5210
Freq. Freq.
Frequency Band Channel (Mqu) Channel (Mqu)
52 5260 60 5300
5250-5350 MHz 54+ 5270 62 5310
Band 2
(U-NII-24) 56 5280 64 5320
58" 5290
Freq. Freq.
Frequency Band Channel Channel
quency (MHz) (MH2)
100 5500 112 5560
102* 5510 116 5580
5470-5725 MHz 104 5520 132 5660
Band 3 106" 5530 134* 5670
(U-NI11-2C)
108 5540 136 5680
110* 5550 140 5700
Note:
1. The above Frequency and Channel in "*" were 802.11n HT40 and 802.11ac VHT40.
2. The above Frequency and Channel in "*" were 802.11ac VHT80.
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2.2 Test Mode

Final test modes are considering the modulation and worse data rates as below table.

Modulation Data Rate
802.11a 6 Mbps
802.11ac VHT20 MCSO0
802.11ac VHT40 MCSO0
802.11ac VHT80 MCSO0
Test Cases

AC
Conducted

Emission

Mode 1: WCDMA Band V Idle + Bluetooth Link + WLAN (5GHZz) Link + Camera
(Rear) + Earphone + USB Cable (Charging from AC Adapter)
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Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
ch-# 802.11a 802.11a 802.11a
L| Low 36 52 100
Middle 44 60 116
H| High 48 64 140
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
ch.# 802.11ac VHT20 802.11ac VHT20 802.11ac VHT20
L| Low 36 52 100
Middle 44 60 116
H| High 48 64 140
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
ch-# 802.11ac VHT40 802.11ac VHT40 802.11ac VHT40
L| Low 38 54 102
Middle - - 110
H| High 46 62 134
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
ch-# 802.11ac VHT80 802.11ac VHT80 802.11ac VHT80
L| Low - - 106
Middle 42 58 -
H High - - -
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2.3 Connection Diagram of Test System

System BT

Simulator AP router Motebook GPS Station Earphone

Power EUT

Source Notebook
‘ Cradle ‘ Earphone ‘ ‘ iPod WLAN AP Monitor

This example is connection diagram of EUT test configurations.,
For detail, please refer to test mode configuration and setup pholographs for each test item.

2.4 Support Unit used in test configuration and system

Item [Equipment Trade Name |Model Name FCC ID Data Cable Power Cord
1, |System Anritsu MT8820C N/A N/A Unshielded,1.8m
Simulator
o, [Bluetooth Sony Ericsson | MW600 PY700A2029 |N/A N/A
Earphone
3. |WLANAP ASUS RT-AC1750 MSQ-RTAC66U |N/A Unshielded,1.8m
AC I/P:
Unshielded, 1.2
4. |Notebook DELL Latitude E6320 FCC DoC N/A m
DC O/P:
Shielded, 1.8 m
5. |SD Card SanDisk MicroSD HC FCC DoC N/A N/A
6. |Earphone SHARP RPHOEAQO7AFZZ |N/A Unshielded, 1.2m |N/A
TEL : 886-3-327-3456 Page Number : 10 of 28
FAX : 886-3-328-4978 Report Issued Date : Aug. 21, 2019

Report Template No.: BU5-FR15EWL AC MA Version 2.4 Report Version 101



swaanias.  FCC RADIO TEST REPORT Report No. : FR971613E

2.5 EUT Operation Test Setup

The RF test items, utility “QRCT 4.0-00108” was installed in Notebook which was programmed in order
to make the EUT get into the engineering modes to provide channel selection, power level, data rate

and the application type and for continuous transmitting signals.

2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 5.1 dB and 20dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=5.1+20=5.1(dB)

TEL : 886-3-327-3456 Page Number 1 11 of 28
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3 Test Result
3.1 26dB & 99% Occupied Bandwidth Measurement
3.1.1Description of 26dB & 99% Occupied Bandwidth

This section is for reporting purpose only.

There is no restriction limits for bandwidth.

3.1.2Measuring Instruments

See list of measuring equipment of this test report.

3.1.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section C) Emission bandwidth

Set RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 26 dB down from the peak of the emission.

Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement

as needed until the RBW/EBW ratio is approximately 1%.

7. For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1-5% of the emission bandwidth and set the Video bandwidth (VBW) = 3 * RBW.

8. Measure and record the results in the test report.

o g~ WD

3.1.4Test Setup

Spectrum Analyzer EUT
3.1.5Test Result of 26dB & 99% Occupied Bandwidth
Please refer to Appendix A.
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Maximum 26dB Bandwidth

«RBW 1 MHz
«VBW 3 MHz

Ref 30 dBm ~Att 20 dB SWT 20 ms
30 Offfet 246 dB [T
- :
(=
-
. _Aretse et ain,
- 5z Fi¥E af- 13
f }
_ L “:"l 1l b
T ki
Pt
L
-5
-70
Center 5.21 GHz 16 MHz/ Span 160 MHz
Date: 6.AUG.2019 16:32:24
Maximum 99% Occupied Bandwidth
@ ©REW 3 MHz  Marker 1 [T
wvBW 10 Mz
Ref 20 dBm *Att 20 dB SWT 20 ms
20 Offfet 246 dB [s
vvvvv By
Lo - B R

Date: 6.AUG.2019 16:33:08

12 MHZ/

Span 120 MHz

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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3.2 Maximum Conducted Output Power Measurement

3.2.1Limit of Maximum Conducted Output Power

<ECC 14-30 CFR 15.407>

For the 5.15-5.25 GHz bands:

I For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted
output power over the frequency band of operation shall not exceed 250 mW. For an indoor
access point operating in the band 5.15-5.25 GHz, the maximum conducted output power over the
frequency band of operation shall not exceed 1 W.

For the 5.25-5.725 GHz bands:

Il The maximum conducted output power over the frequency bands of operation shall not exceed
the lesser of 250 mW or 11 dBm 10 log B, where B is the 26 dB emission bandwidth in megahertz.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC in

order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.

3.2.2Measuring Instruments

See list of measuring equipment of this test report.

3.2.3Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New
Rules v02r01.

Method PM-G (Measurement using an RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2 The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter

4 Since the measurement is made only during the ON time of the transmitter, no duty cycle

correction factor is required.

TEL : 886-3-327-3456 Page Number 1 14 of 28
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3.2.4Test Setup

= [l

Attenuator
Power Meter EUT
3.2.5Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

<ECC 14-30 CFR 15.407>

For the 5.15-5.25 GHz bands:

For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral
density shall not exceed 11 dBm in any 1.0 MHz band. For an indoor access point operating in the
band 5.15-5.25 GHz, the maximum power spectral density shall not exceed 17 dBm in any 1.0 MHz
band.

For the 5.25-5.725 GHz bands:
The maximum power spectral density shall not exceed 11 dBm in any 1.0 MHz band.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2Measuring Instruments

See list of measuring equipment of this test report.

3.3.3Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-2 #

(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).
Measure the duty cycle.
Set span to encompass the entire emission bandwidth (EBW) of the signal.
Set RBW =1 MHz.
Set VBW = 3 MHz.
Number of points in sweep =2 Span / RBW.
Sweep time = auto.
Detector = RMS
Trace average at least 100 traces in power averaging mode.
Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6
dB if the duty cycle is 25 percent.

1. The RF output of EUT was connected to the spectrum analyzer by a low loss cable.

2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and

record it.
TEL : 886-3-327-3456 Page Number : 16 of 28
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3.3.4Test Setup

Spectrum Analyzer EUT

3.3.5Test Result of Power Spectral Density

Please refer to Appendix A.

Worst Case Power Density (dBm/MHz)

«RBW 1 MHz
«VBW 3 MHz

Ref 20 dBm ~«Att 20 dB «SWT 20 ms

20 offpet 24|6 dB

Center 5.24 GHz 5 MHz/ Span 50 MHz

Date: 6.AUG.2019 15:31:20

Note: Average Power Density (dB) = Measured value+ Duty Factor
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3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.4.1Limit of Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz
band that generate emissions in the 5150-5250 MHz band must meet all applicable technical
requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions outside
of the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27 dBm/MHz.
(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

E:M HV/m, where P is the eirp (Watts)

EIRP (dBm) Field Strength at 3m (dBpV/m)
- 27 68.3
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(3) KDB789033 D02 v02r01 G)2)c)

(i) Section 15.407(b)(1) to (b)(3) specify the unwanted emission limits for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are
subject to a peak emission limit of -27 dBm/MHz.3

(i) Section 15.407(b)(4) specifies the unwanted emission limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are in terms of a
Peak detector. An alternative to the band emissions mask is specified in Section
15.407(b)(4)(ii). The alternative limits are based on the highest antenna gain specified in the
filing. There are also marketing and importation restrictions for the devices using the alternative

limit.*

Note 3: An out-of-band emission that complies with both the average and peak limits of Section

15.209 is not required to satisfy the -27 dBm/MHz peak emission limit.

Note 4: Only devices with antenna gains of 10 dBi or less may be approved using the emission

limits specified in Section 15.247(d) till March 2, 2018; all other devices operating in this
band must use the mask specified in Section 15.407(b)(4)(i).

3.4.2Measuring Instruments

See list of measuring equipment of this test report.

3.4.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section G) Unwanted emissions measurement.

(1) Procedure for Unwanted Emissions Measurements Below 1000MHz

RBW =120 kHz
VBW = 300 kHz
Detector = Peak

Trace mode = max hold

(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz

RBW =1 MHz
VBW = 3 MHz
Detector = Peak
Sweep time = auto

Trace mode = max hold

(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz

RBW =1 MHz

VBW = 10 Hz, when duty cycle is no less than 98 percent.

VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.
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2. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

3. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be

measured in average mode again and reported.

3.4.4Test Setup

For radiated emissions below 30MHz

i : RX Antenna
1l 3m |
[}
EUT
£ | T
g0cm 1m

Metal Full Soldered Ground Plane

==

Spectrum Analyzer / Receiver
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For radiated emissions from 30MHz to 1GHz

RX Antenna

Ant. feed
point

Metal Full Soldered Ground Plane

o0
Spectrum Analyzer | Receiver

For radiated emissions above 1GHz

RX Antenna
- (%"
"/
Ant. feed
point =
1-4m
""" [ ] i
f .
]
1.5m :
'
= IR, 8
Metal Full Soldered Ground Plane
oo
Spectrum Analyzer / Receiver
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3.4.5Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and alternative test site - semi-Anechoic

chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out very similar.

3.4.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.4.7Duty Cycle

Please refer to Appendix E.

3.4.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix C and D.
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3.5 AC Conducted Emission Measurement

3.5.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2Measuring Instruments

See list of measuring equipment of this test report.

3.5.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least
80 centimeters from any other grounded conducting surface.

Connect EUT to the power mains through a line impedance stabilization network (LISN).

All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 microhenry LISN should be used.

Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was searched.

© N o g k~ w DN

Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.5.4Test Setup

I Non-conductive table |
| I
[ Rear of EUT to be flushed !
I with rear of table top T
I 1
I I
I
| e I
! 0 EUT I
|- - F} soemto
I Receiver I ground
I 500 RF Cable } plane
! I
I 1
| I
| | O
I 1
| I
I 1
| I
| |
| I
| I
| P = i P
I - . 3c) | -
I P Bonded to horizontal 40 cm to vertical (S
| ground plane reference plane I .
S e e e e e e e e e e e . e . e e . e e . . . e e L
AMH = Artificial mains network (LISH)
AE = Assoclated equipment -
EUT = Equipment under test
ISH = Impedance stabilization network System Simulator
3.5.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.6 Automatically Discontinue Transmission

3.6.1Limit of Automatically Discontinue Transmission

The device shall automatically discontinue transmission in case of either absence of information to
transmit or operational failure. These provisions are not intended to preclude the transmission of
control or signaling information or the use of repetitive codes used by certain digital technologies to
complete frame or burst intervals. Applicants shall include in their application for equipment

authorization to describe how this requirement is met.

3.6.2Measuring Instruments

See list of measuring equipment of this test report.

3.6.3Test Result of Automatically Discontinue Transmission

While the EUT is not transmitting any information, the EUT can automatically discontinue
transmission and become standby mode for power saving. The EUT can detect the controlling signal
of ACK message transmitting from remote device and verify whether it shall resend or discontinue

transmission.
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SPORTON LAB.

3.7 Antenna Requirements

3.7.1Standard Applicable

If transmitting antenna directional gain is greater than 6 dBi, both the peak transmit power and the
peak power spectral density shall be reduced by the amount in dB that the directional gain of the

antenna exceeds 6 dBi.

3.7.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.7.3Antenna Gain
The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.
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FCC RADIO TEST REPORT

Report No. : FR971613E

4 List of Measuring Equipment

Instrument Manufacturer [ Model No. | Serial No. |Characteristics Cal:)b;fetion Test Date Due Date Remark
Power Sensor DARE rRPR3006W [ 120095951 okiz-6GHz | Dec. 03, 2018 iﬂ'g.zgé,zgéig Dec. 02, 2019 ?Toggg_ﬁi‘;
SA‘;‘;;FZ“QT ggm‘;‘i‘ FSP40 100057 | 9kHz-40GHz | Nov. 21,2018 iﬂ'g.zgé,zgéig Nov. 20, 2019 ?Toggg_ﬁf(‘;
Switeh BX&RF | Burgeon ETF0s8  [FC120838 N/A Mar. 27, 2019 iﬂg?gé?géi; Mar. 26, 2020 ?Toggg_ﬁf(‘;
Preamplifier EMEC EM18G40G | 060715 |18GHz ~ 40GHz| Dec. 06, 2018 iﬂg?gé?géi; Dec. 05, 2019 (oggﬂﬂi?ﬁv)
Amplifier SONOMA 310N 187312 | 9kHz~1GHz |Dec. 04,2018 iﬂg?gé?géi; Dec. 03, 2019 (oggﬂﬂi?ﬁv)
Bilog Antenna TESEQ CB"_g_lééD&N 35332‘;‘2‘? 30MHz~1GHz | Oct. 13, 2018 ‘]A‘ﬂé_zgé?gé?; Oct. 12, 2019 (o?gﬂﬂm]v)
Horn Antenna SCHV&QRZBE BBHA 9120 D 91206'3'132 1GHz ~ 18GHz | Oct. 30, 2018 ‘]A‘ﬂé_zgé?gé?; Oct. 29, 2019 (o?gﬂﬂm]v)
Loop Antenna ggm‘;é‘ HFH2-z2 | 100488 | 9 kHz~30 MHz | Nov. 22, 2018 ‘]A‘ﬂé?gé?gé?; Nov. 21, 2019 (o?gﬂﬁiﬂv)
Preamplifier Keysight 83017A MY5§02700 1GHz~26.5GHz | Nov. 14, 2018 iﬂgzgezgé?; Nov. 13, 2020 (Oggﬂﬂi?l-r!]Y)
i‘:g;rz“e'? Keysight N9O10A MY5§"§°°4 10Hz ~ 44GHz | Oct. 19, 2018 ‘]A‘ﬂé?gé?gé?; Oct. 18, 2019 (o?gﬂﬁiﬂv)
Antenna Mast EMEC  |AM-BS-4500-B|  N/A 1~4m N/A iﬂg?gé?géig N/A (o?gﬂﬂm}v)
Turn Table EMEC TT 2000 N/A | 0-360 Degree N/A ‘L‘ﬂé?gé?%g N/A (o?gﬂﬂiﬂv)
Preamplifier MITEQ |00t 1500074 | 1GHz~18GHzZ | May 20, 2019 iﬂg?gé?gé% May 19, 2020 (o?gﬂﬂiﬂv)
SHEERF Hom | SCHWARZBE | BBHA 0170 |PPRAS1701 18GH?- 40GH? | Dec. 05, 2018 i‘ﬂ;gé?géi; Dec. 04, 2019 (oggﬂﬁiﬂv)
EMI Test Receiver|  Keysight | N9038AMMXE) [V 71300 N/A Nov. 01, 2018 i‘ﬂ;gé?géi; Oct. 31, 2019 (o?gﬂﬁi?ﬁv)
Software Audix  |E3 6.2009-8-24 RK00104 N/A N/A i‘ﬂ;gé?géi; N/A (o?gﬂﬁi?ﬁv)
RF Cable HUBER > | SUCQELEX | MYSBSTIT otz 30MHZ | Mar. 13, 2019 i‘ﬂ;gé?géi; Mar. 12, 2020 (o?gﬂﬁi?ﬁv)
RF Cable gﬂaigg SUCI?)';LEX MY2859/2 | 30MHz-40GHz | Mar. 13, 2019 iﬂg?gé?gé% Mar. 12, 2020 (03Rgﬂ|ii‘f_°|_?Y)
RF Cable gﬂaigg SUC&ZLEX MY%SSW“ 30M-18G | Mar. 13, 2019 iﬂg?gé?gé% Mar. 12, 2020 (03Rgﬂ|ii‘f_°|_?Y)
RF Cable gﬂaiig SUCI?)';LEX MY4274/2 | 30MHz-40GHz | Mar. 13, 2019 iﬂg?gé?gé% Mar. 12, 2020 (03Rgﬂ|ii‘f_°|_?Y)
Filter wainwright |9 E9 1000051 SN11 | 1G Low Pass | Sep. 16, 2018 i‘ﬂé?gé?gégg Sep. 17, 2019 (o?gﬂﬂmv)
Filter Wainwright g\-lg%{il?gggl sng | ©75GHZ High | sep 17, 2018 iﬂ;&?géi; Sep. 16, 2019 (oiéﬂi‘ff’ﬁn
AC Power Source|  ChainTek | APC-1000W |  N/A N/A N/A Jul. 29, 2019 N/A (Ccc’gggcﬂ?(r)‘
EMI Test Receiver ggm‘;é‘ ESR3 102388 | 9kHz~3.6GHz | Nov. 12, 2018 | Jul. 29, 2019 | Nov. 11, 2019 (Ccogggcﬂ?(r)‘
LISN Ronde & ENV216 | 100080 | 9kHz-30MHz |Nov. 14,2018 | Jul. 29, 2019 | Nov. 13, 2019 (Cc"gggcﬂ‘\’(r)‘
LISN Ronde & ENV216 | 100081 | 9kHz-30MHz | Nov. 09,2018 | Jul. 29, 2019 | Nov. 08, 2019 (Ccogggcmr)‘
Software zgm‘;é‘ EMC32V10.30|  N/A N/A N/A Jul. 29, 2019 N/A (Ccogggflj?{?
LF Cable onen | RG214U | LFO1 N/A Dec. 31, 2018 | Jul. 29, 2019 | Dec. 30, 2019 (Ccc’gggcﬂ?(r)‘
Pulse Limiter gg;‘\‘,’v‘:\r‘i‘ ESH3-z2 | 100851 N/A Dec. 31, 2018 | Jul. 29, 2019 | Dec. 30, 2019 (Cc"gggcﬂ?{r)‘
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5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 29
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 5
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.5

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 52
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

Report Number : FR971613E

Test Engineer: Hank Hsu Temperature: 21~25 °C
Test Date: 2019/7/26~08/06 Relative Humidity: 51~54 %
TX Tool QRCT Vv4.0-00093 TX Tool Version

A-1of 10



TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR971613E

Band |
IC 99%
) L 9§%dth Bz?j d_E;th Bapndwidth B;idg\%’th
ata req. anawil anawil ower ..
BESh | oy [N S (MHCL) (MH2) (MH2) Limit E”(:ijBrLT:;“'t Note
(dBm)
ANt 1 ANt 1 Ant 1 ANt 1
11a |6Mbps| 1 | 36 | 5180 | 1685 25.40 - 22.27
T1a |6Mbps| 1 | 44 | 5220 | 16.75 25.90 - 22.24
11a |6Mbps| 1 | 48 | 5240 | 1685 25.30 - 22.27
VHT20[MCSO| 1 | 36 | 5180 | 17.90 2575 - 22.53
VHT20[MCSO| 1 | 44 | 5220 | 17.95 25.40 - 2254
VHT20[MCSO| 1 | 48 | 5240 | 17.90 25.60 - 22.53
VHT40[MCSO| 1 | 38 | 5190 | 36.50 4176 - 23.01
VHT40[MCSO| 1 | 46 | 5230 | 36.60 4176 - 23.01
VHT80|MCSO| 1 | 42 | 5210 | 76.92 84.39 - 23.01
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TEST RESULTS DATA
Average Power Table

FCC Band |
Average FCC
Data Freq. Conducted Conducf[eq DQ .
Mod. | o .o |NTX| CH. (MHZ) Power  |Power Limit| (dBi) Pass/Fail
(dBm) (dBm)
Ant1l | SUM Ant 1 Ant 1
11a |6Mbps| 1 36 5180 | 11.70 24.00 0.80 Pass
1l1a |6Mbps| 1 44 5220 | 11.80 24.00 0.80 Pass
11a |6Mbps| 1 48 5240 | 11.80 24.00 0.80 Pass
HT20 | MCSO| 1 36 5180 | 11.70 24.00 0.80 Pass
HT20 | MCSO| 1 44 5220 | 11.80 24.00 0.80 Pass
HT20 | MCSO| 1 48 5240 | 11.80 24.00 0.80 Pass
HT40 | MCSO| 1 38 5190 | 11.70 24.00 0.80 Pass
HT40 | MCSO| 1 46 5230 | 11.80 24.00 0.80 Pass
VHT20| MCSO0| 1 36 5180 | 11.80 24.00 0.80 Pass
VHT20| MCSO0| 1 44 5220 | 11.90 24.00 0.80 Pass
VHT20| MCSO0| 1 48 5240 | 11.90 24.00 0.80 Pass
VHT40| MCS0O| 1 38 5190 | 11.80 24.00 0.80 Pass
VHT40| MCSO0| 1 46 5230 | 11.90 24.00 0.80 Pass
VHT80| MCS0O| 1 42 5210 | 11.80 24.00 0.80 Pass
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TEST RESULTS DATA
Power Spectral Density

FCC Band |

Average Average
Data Freq. Flzjizgr Powgr P.S[.) DG. Pass
Mod. Rate NTx| CH. MHz) | (@B) Density Limit (dBi) IEail

(dBm/MHz) | (dBm/MHz)

Antl | Antl | SUM Ant 1 Ant 1

11a [6Mbps| 1 36 | 5180 | 0.00 | 3.49 11.00 0.80 Pass
11a [6Mbps| 1 44 | 5220 | 0.00 | 3.71 11.00 0.80 Pass
1la |6Mbps| 1 48 5240 | 0.00 | 3.40 11.00 0.80 Pass
VHT20[ MCSO| 1 36 | 5180 | 0.00 | 3.60 11.00 0.80 Pass
VHT20| MCSO| 1 44 | 5220 | 0.00 | 3.43 11.00 0.80 Pass
VHT20[ MCSO| 1 48 | 5240 | 0.00 | 3.80 11.00 0.80 Pass
VHT40| MCSO| 1 38 | 5190 | 0.00 | -0.31 11.00 0.80 Pass
VHT40[ MCSO| 1 46 | 5230 | 0.00 | 0.22 11.00 0.80 Pass
VHT80| MCSO| 1 42 5210 | 0.00 | -2.68 11.00 0.80 Pass
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Report Number : FR971613E

TEST RESULTS DATA
26dB and 99% OBW

Band Il
99% 26 dB IC 99% IC 99% FCC 2§dB
Data Freq. | Bandwidth [ Bandwidth Bandwu_jth BandW|'dtr_1 Bandw@th_
Mod. Rate NTx | CH. (MH2) (MHz) (MHz) Power Limit | EIRP Limit | Power Limit Note

(dBm) (dBm) (dBm)
Ant 1 Ant 1 Ant 1 Ant 1 Ant 1
1la |6Mbps| 1 52 5260 16.75 24.90 23.24 29.24 23.98
1la |6Mbps| 1 60 5300 16.80 25.75 23.25 29.25 23.98
1la |6Mbps| 1 64 5320 16.85 25.40 23.27 29.27 23.98
VHT20| MCS0| 1 52 5260 17.90 25.70 23.53 29.53 23.98
VHT20| MCS0| 1 60 5300 17.90 25.35 23.53 29.53 23.98
VHT20| MCS0| 1 64 5320 17.85 25.71 23.52 29.52 23.98
VHT40| MCS0| 1 54 5270 36.60 41.90 23.98 30.00 23.98
VHT40| MCS0| 1 62 5310 36.60 41.94 23.98 30.00 23.98
VHT80| MCS0| 1 58 5290 76.80 84.03 23.98 30.00 23.98
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TEST RESULTS DATA
Average Power Table

FCC Band Il

Average FCC EIRP

Data Freq. Conducted Conduc.teq DQ Power .
Mod. NTx| CH. Power Power Limit| (dBi) _ Pass/Fail
Rate (MHZz) (dBm) (dBm) Limit
(dBm)
Antl | SUM Ant 1 Ant 1

1la |6Mbps| 1 52 5260 | 11.60 23.98 0.80 | 26.9897 Pass
1la |6Mbps| 1 60 5300 | 11.80 23.98 0.80 | 26.9897 Pass
1la |6Mbps| 1 64 5320 | 11.60 23.98 0.80 | 26.9897 Pass
HT20 [ MCSO| 1 52 5260 | 11.60 23.98 0.80 | 26.9897 Pass
HT20 [ MCSO| 1 60 5300 | 11.80 23.98 0.80 | 26.9897 Pass
HT20 | MCSO| 1 64 5320 | 11.60 23.98 0.80 | 26.9897 Pass
HT40 | MCSO| 1 54 5270 | 11.60 23.98 0.80 | 26.9897 Pass
HT40 | MCSO| 1 62 5310 | 11.80 23.98 0.80 | 26.9897 Pass
VHT20] MCSO| 1 52 5260 | 11.70 23.98 0.80 | 26.9897 Pass
VHT20] MCSO| 1 60 5300 | 11.90 23.98 0.80 | 26.9897 Pass
VHT20] MCSO| 1 64 5320 | 11.70 23.98 0.80 | 26.9897 Pass
VHT40] MCSO| 1 54 5270 | 11.70 23.98 0.80 | 26.9897 Pass
VHT40] MCSO| 1 62 5310 | 11.90 23.98 0.80 | 26.9897 Pass
VHT80| MCSO| 1 58 5290 | 11.60 23.98 0.80 | 26.9897 Pass
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TEST RESULTS DATA
Power Spectral Density

Band I

Average Average
Data Freq. nggr POWG.H P.S[.) DG. Pass
Mod. | o2 [ NTX| CH. MHZ) | (@B) Density Limit (dBi) IFail

(dBm/MHz) | (dBm/MHz)

Antl | Antl | SUM Ant 1 Ant 1

11a |(6Mbps| 1 52 5260 | 0.00 | 3.44 11.00 0.80 Pass
1la |6Mbps| 1 60 5300 [ 0.00 | 3.59 11.00 0.80 Pass
11a |(6Mbps| 1 64 5320 | 0.00 | 3.65 11.00 0.80 Pass
VHT20| MCSO| 1 52 5260 | 0.00 | 3.28 11.00 0.80 Pass
VHT20| MCSO| 1 60 5300 | 0.00 | 3.46 11.00 0.80 Pass
VHT20| MCSO| 1 64 5320 | 0.00 | 3.22 11.00 0.80 Pass
VHT40| MCSO| 1 54 5270 | 0.00 | -0.24 11.00 0.80 Pass
VHT40| MCSO| 1 62 5310 | 0.00 | -0.29 11.00 0.80 Pass
VHT80| MCSO| 1 58 5290 | 0.00 | -2.57 11.00 0.80 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR971613E

Band IlI
Data Freq. Bandwidth Bandwidth Power BandW|_dtt_1 Bandwu_nlth for Straddle

Mod. Rate NTX| CH. (MHz) In U-NII 2C In U-NII 2C e EIRP Limit | Power Limit Channel
(MHz) (MHz) (dBm) (dBm) (dBm) (MH2)

Ant 1 Ant 1 Ant 1 Ant 1 Ant 1 Ant 1
1la (6Mbps| 1 | 100 | 5500 16.75 25.00 23.24 29.24 23.98
1la |6Mbps| 1 | 116 | 5580 16.75 25.25 23.24 29.24 23.98
1la [(6Mbps| 1 | 140 | 5700 16.80 25.20 23.25 29.25 23.98
VHT20[{ MCSO| 1 [ 100 | 5500 17.90 25.55 23.53 29.53 23.98
VHT20| MCSO| 1 | 116 | 5580 17.85 25.41 23.52 29.52 23.98
VHT20[{ MCSO| 1 [ 140 | 5700 17.90 26.40 23.53 29.53 23.98
VHT40| MCS0O| 1 | 102 | 5510 36.60 41.76 23.98 30.00 23.98
VHT40[{ MCSO| 1 [ 110 | 5550 36.50 41.76 23.98 30.00 23.98
VHT40| MCSO| 1 | 134 | 5670 36.60 41.96 23.98 30.00 23.98
VHT80[ MCSO| 1 [ 106 | 5530 76.68 83.84 23.98 30.00 23.98
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TEST RESULTS DATA
Average Power Table

FCC Band I

Average FCC EIRP

Data Freq. Conducted ConducFeq DQ Power .
Mod. NTx| CH. Power Power Limit| (dBi) e Pass/Fail
Rate (MHZz) (dBm) (dBm) Limit
(dBm)
Ant1l | SUM Ant 1 Ant 1

1l1a |6Mbps| 1 100 | 5500 | 11.70 23.98 -0.70 | 26.99 Pass
11a |6Mbps| 1 116 | 5580 | 11.80 23.98 -0.70 | 26.99 Pass
11a |6Mbps| 1 140 | 5700 | 11.80 23.98 -0.70 | 26.99 Pass
HT20 | MCSO| 1 100 | 5500 | 11.70 23.98 -0.70 | 26.99 Pass
HT20 | MCSO| 1 116 | 5580 | 11.80 23.98 -0.70 | 26.99 Pass
HT20 | MCSO| 1 140 | 5700 | 11.80 23.98 -0.70 | 26.99 Pass
HT40 | MCSO| 1 102 | 5510 | 11.60 23.98 -0.70 | 26.99 Pass
HT40 | MCSO| 1 110 | 5550 | 11.50 23.98 -0.70 | 26.99 Pass
HT40 | MCSO| 1 134 | 5670 | 11.80 23.98 -0.70 | 26.99 Pass
VHT20| MCSO0| 1 100 | 5500 | 11.80 23.98 -0.70 | 26.99 Pass
VHT20| MCSO0| 1 116 | 5580 | 11.90 23.98 -0.70 | 26.99 Pass
VHT20| MCSO0| 1 140 | 5700 | 11.90 23.98 -0.70 | 26.99 Pass
VHT40| MCSO0| 1 102 | 5510 | 11.70 23.98 -0.70 | 26.99 Pass
VHT40| MCSO0| 1 110 | 5550 | 11.60 23.98 -0.70 | 26.99 Pass
VHT40| MCSO0| 1 134 | 5670 | 11.90 23.98 -0.70 | 26.99 Pass
VHT80| MCS0| 1 106 | 5530 | 11.90 23.98 -0.70 | 26.99 Pass
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TEST RESULTS DATA
Power Spectral Density

Band IlI

Average Average
Data Freq. th:l?c;r Powgr P.SI.D DGT Pass
Mod. Rate NTx| CH. MH2) | (@B) Density Limit (dBi) IEail

(dBm/MHz) |(dBm/MHz)

Antl | Antl | SUM Ant 1 Ant 1

1la |6Mbps| 1 100 | 5500 [ 0.00 | 3.13 11.00 -0.70 Pass
11a [6Mbps| 1 116 | 5580 [ 0.00 | 3.56 11.00 -0.70 Pass
11a [6Mbps| 1 140 | 5700 | 0.00 | 3.31 11.00 -0.70 Pass
VHT20| MCSO| 1 100 | 5500 [ 0.00 | 3.27 11.00 -0.70 Pass
VHT20| MCSO| 1 116 | 5580 | 0.00 | 3.41 11.00 -0.70 Pass
VHT20| MCSO| 1 140 | 5700 | 0.00 | 3.20 11.00 -0.70 Pass
VHT40| MCSO| 1 102 | 5510 | 0.00 | -0.41 11.00 -0.70 Pass
VHT40| MCSO| 1 110 | 5550 | 0.00 | -0.32 11.00 -0.70 Pass
VHT40| MCSO| 1 134 | 5670 | 0.00 | -0.24 11.00 -0.70 Pass
VHT80| MCSO| 1 106 | 5530 | 0.00 | -2.19 11.00 -0.70 Pass

A-10 of 10
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Appendix B. AC Conducted Emission Test Results

Temperature : 25~27°C
Relative Humidity : |58~60%

Test Engineer : [Jimmy Chang

TEL : 886-3-327-3456 Page Number :BlofB1
FAX . 886-3-328-4978



EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :

Level in dBuV
(6)]
Q

971613
Mode 1
120Vac/60Hz
Line

Full Spectrum

CISPR:OP LimitatMaimn Plorts

40+ \ 4
| » 000000ty . WG

30t

20t

10T
0 } } } —+— } } } +— } }

150k 30040000 8001M 2M  3M 4M5M6 8 10M
Frequency in Hz
Final Result

Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuV) (dBuV) (dB) (dB)
0.426750 28.39 47.32 18.93 | L1 OFF 19.4
0.426750 40.02 57.32 17.30 | L1 OFF 19.4
0.546000 29.51 46.00 16.49 | L1 OFF 19.4
0.546000 38.51 56.00 1749 | L1 OFF 19.4
1.302000 27.91 46.00 18.09 | L1 OFF 19.5
1.302000 35.66 56.00 20.34 | L1 OFF 19.5
1.563000 27.93 46.00 18.07 | L1 OFF 19.5
1.563000 36.17 56.00 19.83 | L1 OFF 19.5
1.770000 28.39 46.00 17.61 | L1 OFF 19.5
1.770000 36.18 56.00 19.82 | L1 OFF 195
2.069250 29.33 46.00 16.67 | L1 OFF 19.5
2.069250 36.24 56.00 19.76 | L1 OFF 19.5
2.334750 29.63 46.00 16.37 | L1 OFF 19.5
2.334750 36.30 56.00 19.70 | L1 OFF 19.5
2.499000 30.93 46.00 15.07 | L1 OFF 19.5
2.499000 38.32 56.00 17.68 | L1 OFF 195
2.771250 29.28 46.00 16.72 | L1 OFF 19.5
2.771250 35.23 56.00 20.77 | L1 OFF 19.5
2.978250 29.64 46.00 16.36 | L1 OFF 19.5
2.978250 35.61 56.00 20.39 | L1 OFF 19.5
3.279750 29.86 46.00 16.14 | L1 OFF 19.6

> Limitiat Main Plorts




3.279750 36.20 --- 56.00 19.80 | L1 OFF 19.6
3.466500 --- 29.83 46.00 16.17 | L1 OFF 19.6
3.466500 35.79 --- 56.00 20.21 | L1 OFF 19.6
3.678000 --- 29.72 46.00 16.28 | L1 OFF 19.6
3.678000 35.82 --- 56.00 20.18 | L1 OFF 19.6
3.952500 --- 29.71 46.00 16.29 | L1 OFF 19.6
3.952500 35.60 --- 56.00 20.40 | L1 OFF 19.6
4.159500 --- 29.69 46.00 16.31 | L1 OFF 19.6
4.159500 35.68 --- 56.00 20.32 | L1 OFF 19.6
4.434000 --- 29.49 46.00 16.51 | L1 OFF 19.6
4.434000 35.32 --- 56.00 20.68 | L1 OFF 19.6
4.816500 --- 29.10 46.00 16.90 | L1 OFF 19.6
4.816500 34.62 --- 56.00 2138 | L1 OFF 19.6
7.464750 --- 29.77 50.00 20.23 | L1 OFF 19.7
7.464750 35.58 --- 60.00 2442 | L1 OFF 19.7
7.946250 --- 29.92 50.00 20.08 | L1 OFF 19.7
7.946250 35.63 --- 60.00 2437 | L1 OFF 19.7
8.436750 --- 30.16 50.00 19.84 | L1 OFF 19.8
8.436750 36.12 --- 60.00 23.88 | L1 OFF 19.8
8.925000 --- 30.51 50.00 19.49 | L1 OFF 19.8
8.925000 37.21 --- 60.00 22.79 | L1 OFF 19.8
9.624750 --- 30.50 50.00 19.50 | L1 OFF 19.8
9.624750 36.70 --- 60.00 2330 | L1 OFF 19.8
9.969000 --- 30.57 50.00 1943 | L1 OFF 19.8
9.969000 36.83 --- 60.00 23.17 | L1 OFF 19.8
10.443750 --- 30.47 50.00 19.53 | L1 OFF 19.8
10.443750 37.01 --- 60.00 2299 | L1 OFF 19.8
11.064750 --- 30.25 50.00 19.75 | L1 OFF 19.9
11.064750 36.66 --- 60.00 2334 | L1 OFF 19.9
12.142500 --- 29.94 50.00 20.06 | L1 OFF 19.9
12.142500 36.59 --- 60.00 2341 | L1 OFF 19.9
12.565500 --- 29.49 50.00 20.51 | L1 OFF 19.9
12.565500 35.91 --- 60.00 24.09 | L1 OFF 19.9
14.268750 --- 28.79 50.00 21.21 | L1 OFF 20.0
14.268750 36.14 --- 60.00 23.86 | L1 OFF 20.0
14.829000 --- 28.69 50.00 2131 | L1 OFF 20.0
14.829000 36.02 --- 60.00 23.98 | L1 OFF 20.0




EUT Information

Report NO : 971613
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1007
90T
80T
70T
> 60'\ l CISPR:QP LimitatMam Plorts
om .
he] e,
'E 504 T o : CISPR-Ave Limitiat Main Plorts
() S S S S S T |
> 4
3
407
1 4
. ”
30T
20T
10T
0 } } — } } ——— } !
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M

Frequency in Hz

Final Result

Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuV) (dBuV) (dB) (dB)
0.426750 27.57 47.32 19.75 | N OFF 19.5
0.426750 36.84 57.32 20.48 | N OFF 19.5
3.543000 28.56 46.00 17.44 | N OFF 19.6
3.543000 33.62 56.00 2238 | N OFF 19.6
7.955250 28.83 50.00 21.17 | N OFF 19.8
7.955250 33.33 60.00 26.67 | N OFF 19.8
8.540250 29.58 50.00 20.42 | N OFF 19.8
8.540250 34.94 60.00 25.06 | N OFF 19.8
9.213000 29.83 50.00 20.17 | N OFF 19.8
9.213000 35.26 60.00 24.74 | N OFF 19.8
9.748500 29.85 50.00 20.15 | N OFF 19.9
9.748500 35.83 60.00 24.17 | N OFF 19.9




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR971613E

Appendix C. Radiated Spurious Emission

Test Engineer :

Temperature : 21.6~26°C

Bill Kuo, Fu Chen, Troye Hsieh
Relative Humidity : [54.6~66.3%

Band 1 - 5150~5250MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

5138.58 52.62 -21.38 74 43.84 31.88 10.02 | 33.12 100 58 P H
5147.94 41.81 -12.19 54 33 31.9 10.03 | 33.12 100 58 A H
* 5180 99.83 - - 91.16 31.72 10.07 | 33.12 100 58 P H

802.11a
* 5180 92.4 - - 83.73 31.72 10.07 | 33.12 100 58 A H

CH 36

5145.34 51.64 -22.36 74 42.84 31.89 10.03 | 33.12 | 354 107 P \%

5180MHz
5146.9 41.81 -12.19 54 33.01 31.89 10.03 | 33.12 | 354 107 A \Y,
* 5180 101.18 - - 92.51 31.72 10.07 | 33.12 | 354 107 P \%
* 5180 93.79 - - 85.12 31.72 10.07 | 33.12 | 354 107 A V
5091.78 51.79 -22.21 74 43.17 31.77 9.97 33.12 100 58 P H
5104.26 41.39 -12.61 54 32.72 31.81 9.98 33.12 100 58 A H
* 5220 100.09 - - 91.59 31.52 10.1 33.12 100 58 P H
* 5220 92.39 - - 83.89 31.52 10.1 33.12 100 58 A H
5438.95 50 -24 74 41.22 31.68 10.21 | 33.11 100 58 P H

802.11a
5454.61 40.04 -13.96 54 31.2 31.72 10.23 | 33.11 100 58 A H

CH 44

5080.6 52.02 -21.98 74 43.46 31.72 9.96 33.12 | 348 108 P \Y,

5220MHz
5121.94 41.34 -12.66 54 32.62 31.84 10 33.12 | 348 108 A \Y,
* 5220 101.67 - - 93.17 31.52 10.1 33.12 348 108 P \%
* 5220 94.25 - - 85.75 31.52 10.1 33.12 | 348 108 A \Y,
5423.83 50.38 -23.62 74 41.65 31.65 10.19 | 33.11 348 108 P \%
5458.39 39.92 -14.08 54 31.06 31.73 10.24 | 33.11 348 108 A \Y,

TEL : 886-3-327-3456 Page Number : Clof C31

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR971613E

5122.2 51.58 -22.42 74 42.86 31.84 10 33.12 102 58 P H
5092.3 414 -12.6 54 32.78 31.77 9.97 33.12 | 102 58 A | H
5240 99.87 - - 91.45 31.44 10.1 33.12 102 58 P H
5240 92.3 - - 83.88 31.44 10.1 33.12 102 58 A H
5427.88 49.53 -24.47 74 40.79 31.66 10.19 33.11 102 58 P H
802.Ha 5457.31 40.12 -13.88 54 31.26 31.73 10.24 33.11 102 58 A H
cras 5050.7 50.83 |-23.17 74 42.42 31.6 9.93 33.12 | 348 | 110 P |V
5240MHz
5087.62 41.31 -12.69 54 32.71 31.75 9.97 33.12 348 110 A \%
5240 102.07 - - 93.65 31.44 10.1 33.12 348 110 P \%
5240 94.66 - - 86.24 31.44 10.1 33.12 | 348 | 110 A |V
5387.65 49.96 -24.04 74 41.39 31.53 10.15 33.11 348 110 P \%
5445.7 40.13 -13.87 54 31.33 31.69 10.22 33.11 348 110 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C20of C31

FAX : 886-3-328-4978




seonron tas.  FCC RADIO TEST REPORT

Report No. : FR971613E

Band 1 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10360 46.27 -21.93 68.2 47.56 39.54 16.12 | 56.95 | 100 0 P H
802.11a
15540 45.47 -28.53 74 43.27 38.3 20.56 | 56.66 | 100 0 P H
CH 36
10360 46.6 -21.6 68.2 47.89 39.54 16.12 | 56.95 | 100 0 P \Y
5180MHz
15540 44.73 -29.27 74 42.53 38.3 20.56 | 56.66 | 100 0 P \Y
10440 46.09 -22.11 68.2 47.15 39.7 16.17 | 56.93 | 100 0 P H
802.11a
15660 45.24 -28.76 74 43.52 37.7 20.53 | 56.51 | 100 0 P H
CH 44
10440 46.46 -21.74 68.2 47.52 39.7 16.17 | 56.93 | 100 0 P \Y
5220MHz
15660 45.86 -28.14 74 44.14 37.7 20.53 | 56.51 | 100 0 P \Y,
10480 45.39 -22.81 68.2 46.4 39.7 16.2 56.91 | 100 0 P H
802.11a
15720 45.46 -28.54 74 43.85 37.52 20.52 | 56.43 | 100 0 P H
CH 48
10480 45.88 -22.32 68.2 46.89 39.7 16.2 56.91 | 100 0 P \Y,
5240MHz
15720 45.62 -28.38 74 44.01 37.52 20.52 | 56.43 | 100 0 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C30of C31

FAX : 886-3-328-4978
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Report No. : FR971613E

Band 1 5150~5250MHz

WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5118.04 51.8 -22.2 74 43.08 31.84 10 33.12 100 57 P H
5149.24 41.68 -12.32 54 32.87 31.9 10.03 33.12 100 57 A H
802.11ac * 5180 99.27 - - 90.6 31.72 10.07 | 33.12 | 100 57 P H
VHT20 * 5180 91.62 - - 82.95 31.72 10.07 33.12 100 57 A H
CH 36 5121.68 51.12 -22.88 74 42.4 31.84 10 33.12 | 356 110 P Y
5180MHz 5149.76 4172 | -12.28 54 32.91 31.9 10.03 | 3312 | 356 | 110 | A | V
* 5180 100.35 - - 91.68 31.72 10.07 | 33.12 | 356 110 P \Y,
* 5180 92.88 - - 84.21 31.72 10.07 | 33.12 | 356 110 A |V
5078.78 52.66 -21.34 74 441 31.72 9.96 33.12 100 53 P H
5056.68 41.35 -12.65 54 3291 31.63 9.93 33.12 | 100 53 A H
* 5220 99.81 - - 91.31 31.52 10.1 33.12 | 100 53 P H
* 5220 91.83 - - 83.33 31.52 10.1 33.12 | 100 53 A H
802.11ac 5441.38 48.9 -25.1 74 40.12 | 31.68 | 10.21 | 33.11 | 100 | 53 P | H
VHT20 5458.12 40.31 -13.69 54 31.45 31.73 10.24 33.11 100 53 A H
CH 44 5070.2 50.42 -23.58 74 41.91 31.68 9.95 33.12 348 109 P \%
5220MHz 5089.44 41.26 -12.74 54 32.65 31.76 9.97 33.12 348 109 A \%
* 5220 101.69 - - 93.19 31.52 10.1 33.12 348 109 P \%
* 5220 94.2 - - 85.7 31.52 10.1 33.12 348 109 A \%
5426.53 48.3 -25.7 74 39.57 31.65 10.19 | 33.11 | 348 | 109 P \Y,
5459.2 40.28 -13.72 54 31.41 31.74 10.24 33.11 348 109 A \%
TEL : 886-3-327-3456 Page Number : C40of C31

FAX : 886-3-328-4978
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5091.78 51.81 -22.19 74 43.19 31.77 9.97 33.12 100 57 P H
5062.66 41.2 -12.8 54 32.73 31.65 9.94 33.12 | 100 57 A | H
5240 100.14 - - 91.72 31.44 10.1 33.12 100 57 P H
5240 92.44 - - 84.02 31.44 10.1 33.12 100 57 A H
802.11ac 5427.88 48.97 -25.03 74 40.23 31.66 10.19 | 33.11 | 100 57 P H
VHT20 5440.57 40.28 -13.72 54 315 31.68 10.21 33.11 100 57 A H
CH 48 5080.08 50.48 |-23.52 74 41.92 31.72 9.96 33.12 | 327 | 109 P |V
5240MHz 5106.08 41.26 -12.74 54 32.58 31.81 9.99 33.12 327 109 A \%
5240 101.64 - - 93.22 31.44 10.1 33.12 327 109 P \%
5240 94.18 - - 85.76 31.44 10.1 33.12 327 109 A \%
5417.08 48.59 -25.41 74 39.89 31.63 10.18 33.11 327 109 P \%
5445.43 40.35 -13.65 54 31.55 31.69 10.22 33.11 327 109 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C50f C31

FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR971613E

Band 1 5150~5250MHz

WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
802 11ac 10360 46.97 |-21.23 68.2 4826 | 39.54 | 16.12 | 56.95 | 100 0 P | H
VHT20 15540 45.3 -28.7 74 43.1 38.3 20.56 56.66 100 0 P H
CH 36 10360 47.04 -21.16 68.2 48.33 39.54 16.12 56.95 100 0 P \%
5180MHz 15540 45.38 | -28.62 74 43.18 38.3 20.56 | 56.66 | 100 0 P |V
802.11ac 10440 4712 | -21.08 68.2 48.18 39.7 16.17 | 56.93 | 100 0 P | H
VHT20 15660 44.81 -29.19 74 43.09 37.7 20.53 56.51 100 0 P H
CH 44 10440 47.32 -20.88 68.2 48.38 39.7 16.17 | 56.93 100 0 P \%
5220MHz 15660 4492 | -29.08 74 43.2 37.7 20.53 | 56.51 | 100 0 P |V
802.11ac 10480 46.94 |-21.26| 68.2 47.95 39.7 16.2 | 56.91 | 100 0 P | H
VHT20 15720 45.73 -28.27 74 44,12 37.52 20.52 56.43 100 0 P H
CH 48 10480 46.72 -21.48 68.2 47.73 39.7 16.2 56.91 100 0 P \%
5240MHz 15720 45.5 -28.5 74 4389 | 3752 | 20.52 | 56.43 | 100 0 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C6 of C31

FAX : 886-3-328-4978
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Band 1 5150~5250MHz

WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
5147.16 55.77 -18.23 74 46.97 31.89 10.03 33.12 100 61 P H
5149.76 49.46 -4.54 54 40.65 31.9 10.03 33.12 100 61 A H
* 5190 97.39 - - 88.77 31.66 10.08 | 33.12 | 100 61 P H
* 5190 89.45 - - 80.83 31.66 10.08 | 33.12 | 100 61 A | H
802.11ac 5371.8 4835 |-25.65 74 39.89 | 31.43 | 1014 | 33.11 | 100 | 61 P | H
VHT40 5458.04 40.48 -13.52 54 31.62 31.73 10.24 33.11 100 61 A H
CH 38 5150 54.29 -19.71 74 45.48 31.9 10.03 33.12 398 110 P \%
5190MHz 5150 4821 | -5.79 54 39.4 31.9 10.03 | 3312 | 398 | 110 | A | V
* 5190 98.61 - - 89.99 31.66 10.08 | 33.12 | 398 | 110 P |V
* 5190 90.52 - - 81.9 31.66 10.08 | 33.12 | 398 | 110 A |V
5444.04 48.3 -25.7 74 39.5 31.69 10.22 33.11 398 110 P \%
5436.76 40.5 -135 54 31.73 31.67 10.21 33.11 398 110 A \%
5031.72 50.63 -23.37 74 42.32 31.53 9.9 33.12 100 56 P H
5103.74 42.28 -11.72 54 33.61 31.81 9.98 33.12 100 56 A H
* 5230 99.04 - - 90.58 31.48 10.1 33.12 100 56 P H
* 5230 91.05 - - 82.59 31.48 10.1 33.12 | 100 56 A | H
802.11ac 5422.48 48.19 |-25.81 74 3948 | 31.64 | 1018 | 33.11 | 100 | 56 P | H
VHT40 5425 40.76 -13.24 54 32.03 31.65 10.19 33.11 100 56 A H
CH 46 5004.68 49.91 -24.09 74 41.73 31.42 9.88 33.12 349 108 P \%
5230MHz 5141.7 42,05 |-11.95 54 3326 | 31.88 | 10.03 | 33.12 | 349 | 108 | A | V
* 5230 99.25 - - 90.79 31.48 10.1 33.12 349 108 P \%
* 5230 91.06 - - 82.6 31.48 10.1 33.12 349 108 A \%
5452.72 48.8 -25.2 74 39.97 31.71 10.23 33.11 349 108 P \%
5457.76 40.97 -13.03 54 32.11 31.73 10.24 33.11 349 108 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C7of C31

FAX : 886-3-328-4978
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Band 1 5150~5250MHz

WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
802 11ac 10380 47.44 | -20.76 68.2 4863 | 39.62 | 16.14 | 56.95 | 100 0 P | H
VHT40 15570 45.03 -28.97 74 42.95 38.15 20.55 56.62 100 0 P H
CH 38 10380 47.04 -21.16 68.2 48.23 39.62 16.14 56.95 100 0 P \%
5190MHz 15570 45.17 | -28.83 74 43.09 | 38.15 | 20.55 | 56.62 | 100 0 P |V
802.11ac 10460 46.39 -21.81 68.2 47.42 39.7 16.19 56.92 100 0 P H
VHT40 15690 44.83 -29.17 74 43.22 37.55 20.53 56.47 100 0 P H
CH 46 10460 46.89 -21.31 68.2 47.92 39.7 16.19 | 56.92 100 0 P \%
5230MHz 15690 45.42 | -28.58 74 4381 | 3755 | 20.53 | 56.47 | 100 0 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C8of C31

FAX : 886-3-328-4978
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Band 1 5150~5250MHz

WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5144.16 55.29 -18.71 74 46.49 31.89 10.03 33.12 100 59 P H
5141.78 48.82 -5.18 54 40.03 31.88 10.03 33.12 100 59 A H
* 5210 92.82 - - 84.29 31.56 10.09 | 33.12 | 100 59 P H
* 5210 84.92 - - 76.39 31.56 10.09 | 33.12 | 100 59 A | H
802.11ac 5454.28 49.08 |-24.92 74 4024 | 31.72 | 10.23 | 33.11 | 100 | 59 P | H
VHT80 5449.08 40.83 -13.17 54 32.01 31.7 10.23 33.11 100 59 A H
CH 42 5146.54 56.38 -17.62 74 47.58 31.89 10.03 33.12 377 107 P \%
5210MHz 5149.94 49.87 | -4.13 54 41.06 31.9 10.03 | 33.12 | 377 | 107 | A | V
* 5210 95.14 - - 86.61 31.56 10.09 33.12 377 107 P \%
* 5210 87.31 - - 78.78 31.56 10.09 33.12 377 107 A \%
5410.34 48.61 -25.39 74 39.93 31.62 10.17 33.11 377 107 P \%
5445.7 40.8 -13.2 54 32 31.69 10.22 33.11 377 107 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
802.11ac 10420 4755 |-20.65 68.2 48.62 39.7 16.16 | 56.93 | 100 0 P H
VHT80 15630 45.88 -28.12 74 44.02 37.85 20.54 56.53 100 0 P H
CH 42 10420 47.48 -20.72 68.2 48.55 39.7 16.16 56.93 100 0 P \%
5210MHz 15630 45.68 |-28.32 74 4382 | 37.85 | 20.54 | 56.53 | 100 0 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C9of C31

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR971613E

Band 2 - 5250~5350MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |[(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)

5083.3 50.11 | -23.89 74 41.54 31.73 9.96 33.12 | 100 57 P | H

5107.78 41.25 -12.75 54 32.56 31.82 9.99 33.12 100 57 A H

* 5260 101.38 - - 93 31.38 10.11 | 33.11 | 100 57 P | H

* 5260 94 - - 85.62 31.38 10.11 33.11 100 57 A H

5409.12 48.69 |-25.31 74 40.02 31.62 10.16 | 33.11 | 100 57 P | H

S0z 1ia 5459.52 40.32 -13.68 54 31.45 31.74 10.24 33.11 100 57 A H

chs 5113.56 49.84 -24.16 74 41.14 31.83 9.99 33.12 329 108 P \Y
5260MHz

5138.72 41.25 |-12.75 54 32.47 31.88 10.02 | 3312 | 329 | 108 | A | V

* 5260 101.86 - - 93.48 31.38 10.11 | 33.11 | 329 | 108 P |V

* 5260 94.47 - - 86.09 31.38 10.11 | 3311 | 329 | 108 | A |V

5456.4 49.1 -24.9 74 40.24 31.73 10.24 33.11 329 108 P \%

5458.56 40.34 -13.66 54 31.48 31.73 10.24 33.11 329 108 A \Y,

5110.84 50.95 -23.05 74 42.26 31.82 9.99 33.12 101 58 P H

5053.72 41.3 -12.7 54 32.88 31.61 9.93 33.12 101 58 A H

* 5300 101.85 - - 93.54 31.3 10.12 33.11 101 58 P H

* 5300 94.38 - - 86.07 31.3 10.12 | 33.11 | 101 58 A | H

5435.04 48.86 -25.14 74 40.1 31.67 10.2 33.11 101 58 P H

S0z 1a 5352 40.89 -13.11 54 32.55 31.31 10.14 33.11 101 58 A H

cH oo 5134.64 49.69 -24.31 74 40.92 31.87 10.02 | 33.12 357 113 P \Y,
5300MHz

5116.28 41.28 -12.72 54 32.57 31.83 10 33.12 357 113 A \%

* 5300 103.27 - - 94.96 31.3 10.12 33.11 357 113 P \%

* 5300 95.21 - - 86.9 31.3 10.12 33.11 357 113 A \%

5427.36 49.5 -24.5 74 40.77 31.65 10.19 33.11 357 113 P \%

5351.76 40.95 -13.05 54 32.61 31.31 10.14 33.11 357 113 A \%

TEL : 886-3-327-3456 Page Number : C10 of C31

FAX : 886-3-328-4978




seonron tas.  FCC RADIO TEST REPORT Report No. : FR971613E

* 5320 102.3 - - 93.98 31.3 10.13 | 33.11 100 60 P H
* 5320 94.87 - - 86.55 31.3 10.13 | 33.11 100 60 A H
5365.76 49.69 -24.31 74 41.27 31.39 10.14 | 33.11 100 60 P H
802.11a
5352.64 41.59 -12.41 54 33.24 31.32 10.14 | 33.11 100 60 A H
CH 64
* 5320 102.88 - - 94.56 31.3 10.13 | 33.11 | 338 113 P \Y
5320MHz
* 5320 95.48 - - 87.16 31.3 10.13 | 33.11 | 338 113 A \Y
5371.68 50.05 -23.95 74 41.59 31.43 10.14 | 33.11 | 338 113 P \Y
5350.24 41.78 -12.22 54 33.45 31.3 10.14 | 33.11 | 338 113 A \Y,
3. No other spurious found.
Remark
4. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C11 of C31

FAX : 886-3-328-4978



seonron tas.  FCC RADIO TEST REPORT
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Band 1 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10520 46.62 -21.58 68.2 47.59 39.7 15.99 | 56.89 | 100 0 P H
802.11a
15780 45.6 -28.4 74 43.88 37.58 20.06 | 56.37 | 100 0 P H
CH 52
10520 45.38 -22.82 68.2 46.35 39.7 15.99 | 56.89 | 100 0 P \Y
5260MHz
15780 46.1 -27.9 74 44.38 37.58 20.06 | 56.37 | 100 0 P \Y
10600 47.13 -26.87 74 47.98 39.7 16.04 | 56.82 | 100 0 P H
802.11a
15900 44.21 -29.79 74 42.75 37.2 20.06 | 56.22 | 100 0 P H
CH 60
10600 45.31 -28.69 74 46.16 39.7 16.04 | 56.82 | 100 0 P \Y
5300MHz
15900 44.77 -29.23 74 43.31 37.2 20.06 | 56.22 | 100 0 P \Y,
10640 45.03 -28.97 74 45.86 39.66 16.07 | 56.79 | 100 0 P H
802.11a
15960 44.08 -29.92 74 42.73 37.02 20.06 | 56.14 | 100 0 P H
CH 64
10640 44.81 -29.19 74 45.64 39.66 16.07 | 56.79 | 100 0 P \Y,
5320MHz
15960 44.06 -29.94 74 42.71 37.02 20.06 | 56.14 | 100 0 P \Y
3. No other spurious found.
Remark
4. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C12 of C31

FAX : 886-3-328-4978
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WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m) (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|[(HNV)
5048.62 51.3 -22.7 74 42.91 | 31.59 9.92 | 3312 | 100 | 58 P | H
5060.18 41.25 |-12.75 54 3279 | 31.64 9.94 | 3312 | 100 | 58 A | H
* 5260 99.7 - - 91.32 | 31.38 | 10.11 | 33.11 | 100 | 58 P | H
* 5260 91.98 - - 83.6 31.38 | 10.11 | 33.11 | 100 | 58 A | H
802.11ac 5427.36 49.72 | -24.28 74 40.99 | 31.65 | 10.19 | 33.11 | 100 | 58 P | H
VHT20 5436.24 39.83 |-14.17 54 31.06 | 31.67 | 1021 | 33.11 | 100 | 58 A | H
CH 52 5000 50.68 | -23.32 74 42.53 31.4 987 | 3312 | 326 | 113 | P | V
5260MHz 5108.46 41.09 |-12.91 54 32.4 31.82 9.99 | 3312 | 326 | 113 | A | V
* 5260 101.63 - - 9325 | 31.38 | 101 | 3311 | 326 | 113 | P | V
* 5260 93.93 - - 85.55 | 31.38 | 10.11 | 33.11 | 326 | 113 | A | V
5398.32 49.26 | -24.74 74 40.63 | 3159 | 10.15 | 3311 | 326 | 113 | P | V
5453.52 39.8 -14.2 54 3097 | 31.71 | 1023 | 3311 | 326 | 113 | A | V
5027.88 51.08 |-22.92 74 42.79 | 31.51 9.9 33.12 | 104 | 57 P | H
5083.64 41.39 |-12.61 54 32.82 | 31.73 9.96 | 33.12 | 104 | 57 A | H
* 5300 99.81 - - 91.5 31.3 10.12 | 33.11 | 104 | 57 P | H
* 5300 92.19 - - 83.88 31.3 10.12 | 33.11 | 104 | 57 P | H
802.11ac 5368.08 49.38 | -24.62 74 40.94 | 31.41 | 10.14 | 33.11 | 104 | 57 P | H
VHT20 5451.36 40.06 |-13.94 54 31.23 | 31.71 | 1023 | 33.11 | 104 | 57 A | H
CH 60 5149.26 50.47 | -23.53 74 41.66 31.9 1003 | 3312 | 320 | 112 | P | V
5300MHz 5100.98 41.23 | -12.77 54 32.57 31.8 998 | 3312 | 320 | 112 | A | V
* 5300 102.43 - - 94.12 31.3 1012 | 3311 | 320 | 112 | P | V
* 5300 94.85 - - 86.54 31.3 1012 | 3311 | 320 | 112 | A | V
5368.08 50.54 |-23.46 74 42.1 3141 | 1014 | 3311 | 320 | 112 | P | V
5351.76 40.62 |-13.38 54 3228 | 31.31 | 1014 | 3311 | 320 | 112 | A | V
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* 5320 100.12 - - 91.8 31.3 10.13 33.11 100 63 P H
* 5320 92.54 - - 84.22 313 10.13 33.11 100 63 A H
802.11ac 5351.52 50.78 -23.22 74 42.44 31.31 10.14 33.11 100 63 P H
VHT20 5353.12 40.73 -13.27 54 32.38 31.32 10.14 33.11 100 63 A H
CH 64 * 5320 102.89 - - 94.57 313 10.13 33.11 338 112 P \%
5320MHz | * 5320 95.11 - - 86.79 31.3 10.13 | 3311 | 338 | 112 | A | V
5369.76 50.79 -23.21 74 42.34 31.42 10.14 33.11 338 112 P \%
5350.72 41.43 -12.57 54 331 31.3 10.14 33.11 338 112 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : Cl4 of C31

FAX : 886-3-328-4978
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Band 2 5250~5350MHz

WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
802 11ac 10520 4621 | -21.99 68.2 47.18 39.7 16.22 | 56.89 | 100 0 P | H
VHT20 15780 44.84 -29.16 74 43.12 37.58 20.51 56.37 100 0 P H
CH 52 10520 46.56 -21.64 68.2 47.53 39.7 16.22 56.89 100 0 P \%
5260MHz 15780 45.42 | -28.58 74 43.7 37.58 | 20.51 | 56.37 | 100 0 P |V
802.11ac 10600 46.66 -27.34 74 47.51 39.7 16.27 56.82 100 0 P H
VHT20 15900 44.38 -29.62 74 42.92 37.2 20.48 56.22 100 0 P H
CH 60 10600 45.2 -28.8 74 46.05 39.7 16.27 | 56.82 100 0 P \%
5300MHz 15900 44.77 | -29.23 74 43.31 37.2 20.48 | 56.22 | 100 0 P |V
802.11ac 10640 45.6 -28.4 74 46.43 39.66 16.3 56.79 100 0 P H
VHT20 15960 44.68 -29.32 74 43.33 37.02 20.47 56.14 100 0 P H
CH 64 10640 45.19 -28.81 74 46.02 39.66 16.3 56.79 100 0 P \%
5320MHz 15960 4425 | -29.75 74 42.9 37.02 | 20.47 | 56.14 | 100 0 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C150f C31

FAX : 886-3-328-4978
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Band 2 5250~5350MHz

WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
5028.9 5156 |-22.44 74 43.26 31.52 9.9 33.12 | 100 55 P H
5131.58 41.95 -12.05 54 33.2 31.86 10.01 33.12 100 55 A H
* 5270 97.45 - - 89.09 31.36 10.11 33.11 100 55 P H
* 5270 89.3 - - 80.94 31.36 10.11 | 33.11 | 100 55 A | H
802.11ac 5415.6 49.67 |-24.33 74 4098 | 31.63 | 10.17 | 33.11 | 100 | 55 P | H
VHT40 5459.28 40.84 -13.16 54 31.97 31.74 10.24 33.11 100 55 A H
CH54 5108.46 51.08 -22.92 74 42.39 31.82 9.99 33.12 343 108 P \%
5270MHz 5106.76 4195 |-12.05 54 33.27 | 3181 999 | 3312 | 343 | 108 | A | V
* 5270 99.72 - - 91.36 31.36 10.11 33.11 343 108 P \%
* 5270 91.46 - - 83.1 31.36 10.11 | 33.11 | 343 | 108 A |V
5375.76 49.68 -24.32 74 41.2 31.45 10.14 33.11 343 108 P \%
5446.8 40.62 -13.38 54 31.82 31.69 10.22 33.11 343 108 A \%
5100.98 49.73 -24.27 74 41.07 31.8 9.98 33.12 100 58 P H
5052.7 41.97 -12.03 54 33.55 31.61 9.93 33.12 | 100 58 A | H
* 5310 97.2 - - 88.89 31.3 10.12 33.11 100 58 P H
* 5310 89.58 - - 81.27 31.3 10.12 | 33.11 | 100 58 A | H
802.11ac 5352.72 50.84 |-23.16 74 4249 | 31.32 | 10.14 | 33.11 | 100 | 58 P | H
VHT40 5350.56 44.72 -9.28 54 36.39 31.3 10.14 33.11 100 58 A H
CH 62 5066.98 50.03 -23.97 74 41.54 31.67 9.94 33.12 342 112 P \%
5310MHz 5108.46 42,05 |-11.95 54 33.36 | 31.82 999 | 3312 | 342 | 112 | A |V
* 5310 100.1 - - 91.79 31.3 10.12 33.11 342 112 P \%
* 5310 92.17 - - 83.86 31.3 10.12 33.11 342 112 A \%
5351.52 53.18 -20.82 74 44.84 31.31 10.14 33.11 342 112 P \%
5350.08 46.41 -7.59 54 38.08 31.3 10.14 33.11 342 112 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C16 of C31
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Band 2 5250~5350MHz

WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
802 11ac 10540 4465 |-23.55 68.2 45,59 39.7 16.23 | 56.87 | 100 0 P | H
VHT40 15810 45.25 -28.75 74 43.52 37.56 20.5 56.33 100 0 P H
CH 54 10540 44.43 -23.77 68.2 45.37 39.7 16.23 56.87 100 0 P \%
5270MHz 15810 45.63 | -28.37 74 43.9 37.56 205 | 56.33 | 100 0 P |V
802.11ac 10620 44.06 |-29.94 74 44.9 39.68 | 16.28 | 56.8 | 100 0 P | H
VHT40 15930 43.42 -30.58 74 42.02 37.11 20.47 56.18 100 0 P H
CH 62 10620 43.6 -30.4 74 44.44 39.68 16.28 56.8 100 0 P \%
5310MHz 15930 44.37 | -29.63 74 42.97 37.11 | 20.47 | 56.18 | 100 0 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C17 of C31

FAX : 886-3-328-4978
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Band 2 5250~5350MHz

WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5046.2 50.96 |-23.04 74 42.58 31.58 9.92 33.12 | 100 59 P H
5111.6 42.03 -11.97 54 33.34 31.82 9.99 33.12 100 59 A H
* 5290 93.73 - - 85.4 31.32 10.12 | 33.11 | 100 59 P H
* 5290 85.97 - - 77.64 31.32 10.12 33.11 100 59 A H
802.11ac 5358.96 53.32 |-20.68 74 4494 | 31.35 | 10.14 | 33.11 | 100 | 59 P | H
VHT80 5350.32 45.74 -8.26 54 37.41 313 10.14 33.11 100 59 A H
CH 58 5136.8 50.87 -23.13 74 42.1 31.87 10.02 33.12 342 111 P \%
5290MHz 5083.1 42.04 | -11.96 54 33.47 | 31.73 996 | 3312 | 342 | 111 | A |V
* 5290 96.01 - - 87.68 31.32 10.12 33.11 342 111 P \%
* 5290 88.3 - - 79.97 31.32 10.12 | 33.11 | 342 11 A |V
5354.88 54.21 -19.79 74 45.85 31.33 10.14 33.11 342 111 P \%
5350.32 47.4 -6.6 54 39.07 31.3 10.14 33.11 342 111 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
802.11ac 10580 4465 | -23.55 68.2 45.52 39.7 16.26 | 56.83 | 100 0 P H
VHT80 15870 44.36 -29.64 74 42.79 37.32 20.49 56.24 100 0 P H
CH 58 10580 43.71 -24.49 68.2 44.58 39.7 16.26 56.83 100 0 P \%
5290MHz 15870 44.32 | -29.68 74 42,75 | 37.32 | 2049 | 56.24 | 100 0 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C18 of C31
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Band 3 - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/im)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)|(H/V)

5459.92 52.05 -21.95 74 43.18 31.74 10.24 | 33.11 | 100 65 P H
5469.36 51.97 -16.23 68.2 43.04 31.78 10.26 | 33.11 | 100 65 P H
5459.44 41.31 -12.69 54 32.44 31.74 10.24 | 33.11 | 100 65 A H
* 5500 101.61 - - 92,51 31.9 10.31 | 33.11 | 100 65 P H

802.11a
* 5500 94.11 - - 85.01 31.9 10.31 | 33.11 | 100 65 A H

CH 100
5455.76 50.24 -23.76 74 41.39 31.72 10.24 | 33.11 | 100 | 320 P \

5500MHz
5468.4 49.85 -18.35 68.2 40.93 31.77 10.26 | 33.11 | 100 | 320 P \
5459.92 40.54 -13.46 54 31.67 31.74 10.24 | 33.11 | 100 | 320 A |V
* 5500 99.64 - - 90.54 31.9 10.31 | 33.11 | 100 | 320 P \
* 5500 92.6 - - 83.5 31.9 10.31 | 33.11 | 100 | 320 A |V
5388.4 49.16 -24.84 74 40.59 31.53 10.15 | 33.11 | 100 64 P H
5464 48.69 -19.51 68.2 39.79 31.76 10.25 | 33.11 | 100 64 P H
5455.36 40.07 -13.93 54 31.22 31.72 10.24 | 33.11 | 100 64 A H
* 5580 103.12 - - 94.03 31.8 10.43 | 33.14 | 100 64 P H
* 5580 95.51 - - 86.42 31.8 10.43 | 33.14 | 100 64 A H

802.11a
5737.28 49.77 -18.43 68.2 40.35 32.07 10.54 | 33.19 | 100 64 P H

CH 116
5420.56 49.66 -24.34 74 40.95 31.64 10.18 | 33.11 | 103 | 321 P \

5580MHz
5464 47.86 -20.34 68.2 38.96 31.76 1025 | 33.11 | 103 | 321 P \
5440 40.39 -13.61 54 31.61 31.68 10.21 | 33.11 | 103 | 321 A |V
* 5580 97.7 - - 88.61 31.8 10.43 | 33.14 | 103 | 321 P \
* 5580 90.29 - - 81.2 31.8 10.43 | 33.14 | 103 | 321 A |V
5726.885 50.93 -17.27 68.2 41.53 32.05 1053 | 33.18 | 103 | 321 P \

TEL : 886-3-327-3456 Page Number : C19 of C31
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* 5700 103.25 - - 93.91 32 1051 | 33.17 110 64 P H
* 5700 95.93 - - 86.59 32 1051 | 33.17 110 64 A H
802.11a
5725.96 56.32 -11.88 68.2 46.92 32.05 10.53 | 33.18 110 64 P H
CH 140
* 5700 100.45 - - 91.11 32 1051 | 33.17 110 246 P \%
5700MHz
* 5700 92.62 - - 83.28 32 1051 | 33.17 110 246 A \%
5735.48 54.06 -14.14 68.2 44.65 32.07 10.53 | 33.19 110 246 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C20 of C31
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Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11000 46.47 -27.53 74 46.46 40 16.51 56.5 100 0 P H
802.11a
16500 47.95 -20.25 68.2 43.8 38.7 21.15 55.7 100 0 P H
CH 100
11000 46.66 -27.34 74 46.65 40 16.51 56.5 100 0 P \Y
5500MHz
16500 46.64 -21.56 68.2 42.49 38.7 21.15 55.7 100 0 P \Y
11160 48.12 -25.88 74 48.33 39.48 16.74 | 56.43 | 100 0 P H
802.11a
16740 47.55 -20.65 68.2 42.4 39.56 21.48 | 55.89 | 100 0 P H
CH 116
11160 47.69 -26.31 74 47.9 39.48 16.74 | 56.43 | 100 0 P \Y
5580MHz
16740 48.22 -19.98 68.2 43.07 39.56 21.48 | 55.89 | 100 0 P \Y,
11400 46.73 -27.27 74 46.28 39.7 17.09 | 56.34 | 100 0 P H
802.11a
17100 48.55 -19.65 68.2 42.81 40.1 21.94 56.3 100 0 P H
CH 140
11400 46.65 -27.35 74 46.2 39.7 17.09 | 56.34 | 100 0 P \Y,
5700MHz
17100 48.6 -19.6 68.2 42.86 40.1 21.94 56.3 100 0 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C21 of C31
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Band 3 - 5470~5725MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m) (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|[(HNV)

5439.6 50.6 -23.4 74 4182 | 31.68 | 10.21 | 33.11 | 100 | 65 P | H

5465.36 50.76 |-17.44| 68.2 4186 | 31.76 | 10.25 | 33.11 | 100 | 65 P | H

5457.68 41.26 |-12.74 54 32.4 31.73 | 10.24 | 3311 | 100 | 65 A | H

802.11ac | * 5500 101.74 - - 92.64 31.9 10.31 | 33.11 | 100 | 65 P | H
VHT20 * 5500 94.12 - - 85.02 31.9 10.31 | 33.11 | 100 | 65 A | H
CH 100 5459.92 49.65 |-24.35 74 40.78 | 31.74 | 1024 | 3311 | 100 | 258 | P | V
5500MHz 5461.84 49.46 | -18.74 68.2 40.57 31.75 | 1025 | 3311 | 100 | 258 | P | V
5458.8 40.38 | -13.62 54 3151 | 31.74 | 1024 | 33.11 | 100 | 258 | A | V

* 5500 96.97 - - 87.87 31.9 10.31 | 33.11 | 100 | 258 | P | V

* 5500 89.23 - - 80.13 31.9 10.31 | 33.11 | 100 | 258 | A | V

5398.72 49.01 | -24.99 74 40.38 | 31.59 | 10.15 | 33.11 | 100 | 64 P | H

5464.48 48.71 | -19.49 68.2 39.81 | 31.76 | 10.25 | 33.11 | 100 | 64 P | H

5452.72 40.07 |-13.93 54 31.24 | 31.71 | 1023 | 33.11 | 100 | 64 A | H

* 5580 102.36 - - 93.27 31.8 10.43 | 33.14 | 100 | 64 P | H

802.11ac | * 5580 94.81 - - 85.72 31.8 10.43 | 33.14 | 100 | 64 A | H
VHT20 5761.535 50.23 | -17.97 68.2 40.75 | 3212 | 10.55 | 33.19 | 100 | 64 P | H
CH 116 5418.16 49.28 | -24.72 74 40.57 | 3164 | 10.18 | 33.11 | 100 | 257 | P | V
5580MHz 5466.88 48.36 | -19.84 68.2 39.45 31.77 | 1025 | 3311 | 100 | 257 | P | V
5459.68 40.09 |-13.91 54 31.22 | 31.74 | 1024 | 3311 | 100 | 257 | A | V

* 5580 99.35 - - 90.26 31.8 10.43 | 33.14 | 100 | 257 | P | V

* 5580 94.62 - - 85.53 31.8 10.43 | 3314 | 100 | 257 | A | V

5761.535 50.05 |-18.15 68.2 40.57 | 3212 | 10.55 | 33.19 | 100 | 257 | P | V

TEL : 886-3-327-3456 Page Number : C22 of C31
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* 5700 103.25 - - 93.91 32 10.51 33.17 108 66 P H
802.11ac * 5700 95.6 - - 86.26 32 10.51 | 33.17 | 108 66 A H
VHT20 5726.52 52.92 -15.28 68.2 43.52 32.05 10.53 | 33.18 | 108 66 P H
CH 140 * 5700 99.78 - - 90.44 32 10.51 33.17 107 246 P \%
5700MHz |« 5700 92.25 - - 82.91 32 1051 | 33.17 | 107 | 246 | A |V
5758.36 51.56 -16.64 68.2 42.08 32.12 10.55 33.19 107 246 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C23 of C31
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Band 3 - 5470~5725MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
802 11ac 11000 4766 |-26.34 74 47.65 40 16.51 | 56.5 | 100 0 P | H
VHT20 16500 46.81 -21.39 68.2 42.66 38.7 21.15 55.7 100 0 P H
CH 100 11000 46.84 -27.16 74 46.83 40 16.51 56.5 100 0 P \%
5500MHz 16500 46.29 | -21.91 68.2 42.14 38.7 21.15 | 557 | 100 0 P |V
802.11ac 11160 46.9 -27.1 74 47.11 39.48 16.74 56.43 100 0 P H
VHT20 16740 47.18 -21.02 68.2 42.03 39.56 21.48 55.89 100 0 P H
CH 116 11160 47.58 -26.42 74 47.79 39.48 16.74 56.43 100 0 P \%
5580MHz 16740 4737 |-20.83 68.2 4222 | 39.56 | 21.48 | 55.89 | 100 0 P |V
802.11ac 11400 4649 |-27.51 74 46.04 39.7 17.09 | 56.34 | 100 0 P | H
VHT20 17100 48.32 -19.88 68.2 42.58 40.1 21.94 56.3 100 0 P H
CH 140 11400 47.09 -26.91 74 46.64 39.7 17.09 56.34 100 0 P \%
5700MHz 17100 4893 |-19.27| 68.2 43.19 40.1 21.94 | 563 | 100 0 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C24 of C31
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Band 3 - 5470~5725MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |[(dBpV/m)| (dB) |(dBuV/m) (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|[(HN)
5459.44 55.46 | -18.54 74 4659 | 31.74 | 10.24 | 33.11 | 100 | 62 P | H
5470 58.2 -10 68.2 49.27 | 31.78 | 10.26 | 33.11 | 100 | 62 P | H
5459.92 4453 | -9.47 54 35.66 | 31.74 | 1024 | 33.11 | 100 | 62 A | H
* 5510 99.55 - - 90.46 | 31.88 | 10.32 | 33.11 | 100 | 62 P | H
802.11ac | * 5510 91.37 - - 82.28 | 31.88 | 10.32 | 33.11 | 100 | 62 A | H
VHT40 5728.775 50.83 |-17.37 68.2 4142 | 3206 | 10.53 | 33.18 | 100 | 62 P | H
CH 102 5415.28 50.91 | -23.09 74 4222 | 3163 | 1017 | 3311 | 100 | 320 | P | V
5510MHz 5468.08 54.23 | -13.97 68.2 45.31 31.77 | 1026 | 3311 | 100 | 320 | P | V
5459.92 4218 |-11.82 54 33.31 | 31.74 | 1024 | 3311 | 100 | 320 | A | V
* 5510 95.63 - - 86.54 | 31.88 | 1032 | 33.11 | 100 | 320 | P | V
* 5510 87.28 - - 78.19 | 31.88 | 1032 | 33.11 | 100 | 320 | A | V
5748.935 49.28 |-18.92 68.2 39.83 321 10.54 | 3319 | 100 | 320 | P | V
5440 49.98 | -24.02 74 41.2 31.68 | 10.21 | 33.11 | 100 | 62 P | H
5467.84 49.75 | -18.45 68.2 40.83 | 31.77 | 10.26 | 33.11 | 100 | 62 P | H
5452.48 41.26 |-12.74 54 3243 | 31.71 | 1023 | 33.11 | 100 | 62 A | H
* 5550 99.25 - - 90.2 31.8 10.38 | 33.13 | 100 | 62 P | H
802.11ac | * 5550 91.33 - - 82.28 31.8 10.38 | 33.13 | 100 | 62 A | H
VHT40 5761.535 49.81 |-18.39 68.2 40.33 | 3212 | 10.55 | 33.19 | 100 | 62 P | H
CH 110 5449.84 49.37 | -24.63 74 40.55 31.7 1023 | 3311 | 107 | 321 | P | V
5550MHz 5463.52 48.98 |-19.22 68.2 40.09 31.75 | 1025 | 3311 | 107 | 321 | P | V
5459.68 40.88 |-13.12 54 32.01 | 31.74 | 1024 | 3311 | 107 | 321 | A | V
* 5550 95.07 - - 86.02 31.8 10.38 | 33.13 | 107 | 321 | P | V
* 5550 86.97 - - 77.92 31.8 10.38 | 33.13 | 107 | 321 | A | V
5764.055 50.02 |-18.18 68.2 40.53 | 3213 | 1055 | 33.19 | 107 | 321 | P | V
TEL : 886-3-327-3456 Page Number : C250f C31
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5422.1 49.85 -24.15 74 41.14 31.64 10.18 33.11 100 69 P H
5462.35 50.02 -18.18 68.2 41.13 31.75 10.25 33.11 100 69 P H
5456.4 40.78 -13.22 54 31.92 31.73 10.24 33.11 100 69 A H
* 5670 99.77 - - 90.61 31.82 10.5 33.16 100 69 P H
802.11ac | * 5670 91.77 - - 82.61 | 31.82 105 | 33.16 | 100 | 69 | A | H
VHT40 5729.65 52.65 -15.55 68.2 43.24 32.06 10.53 33.18 100 69 P H
CH 134 5445.55 49.21 -24.79 74 40.41 31.69 10.22 33.11 349 127 P \%
5670MHz 5470 49.11 | -19.09 68.2 40.18 | 31.78 | 10.26 | 3311 | 349 | 127 | P | V
5441 40.69 -13.31 54 31.91 31.68 10.21 33.11 349 127 A \%
* 5670 99.76 - - 90.6 31.82 10.5 33.16 349 127 P \%
* 5670 91.55 - - 82.39 31.82 10.5 33.16 349 127 A \%
5746.275 50.69 -17.51 68.2 41.25 32.09 10.54 33.19 349 127 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C26 of C31
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Band 3 - 5470~5725MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
802 11ac 11020 4658 | -27.42 74 4661 | 39.92 | 16.54 | 56.49 | 100 0 P | H
VHT40 16530 46.72 -21.48 68.2 42.5 38.76 21.19 55.73 100 0 P H
CH 102 11020 46.75 -27.25 74 46.78 39.92 16.54 56.49 100 0 P \%
5510MHz 16530 46.2 -22 68.2 4198 | 38.76 | 21.19 | 55.73 | 100 0 P |V
802.11ac 11100 45.3 -28.7 74 455 39.6 16.66 | 56.46 | 100 0 P | H
VHT40 16650 46.43 -21.77 68.2 41.84 39.05 21.36 55.82 100 0 P H
CH 110 11100 46.07 -27.93 74 46.27 39.6 16.66 | 56.46 100 0 P \%
5550MHz 16650 46.64 |-21.56| 68.2 4205 | 39.05 | 21.36 | 55.82 | 100 0 P |V
802.11ac 11340 4629 |-27.71 74 46.07 | 3958 | 17.01 | 56.37 | 100 0 P | H
VHT40 17010 48.53 -19.67 68.2 42.8 40.01 21.85 56.13 100 0 P H
CH 134 11340 46.85 -27.15 74 46.63 39.58 17.01 56.37 100 0 P \%
5670MHz 17010 48.39 |-19.81| 68.2 4266 | 40.01 | 21.85 | 56.13 | 100 0 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C27 of C31
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Band 3 5470~5725MHz

WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5459.68 58.86 -15.14 74 49.99 31.74 10.24 33.11 100 61 P H
5461.6 60.64 -7.56 68.2 51.75 31.75 10.25 33.11 100 61 P H
5460 50.85 -3.15 54 41.98 31.74 10.24 33.11 100 61 P H
* 5530 96.44 - - 87.37 31.84 10.35 | 33.12 | 100 61 P H
802.11ac * 5530 88.06 - - 78.99 31.84 10.35 | 33.12 | 100 61 A | H
VHT80 5734.76 50.74 -17.46 68.2 41.33 32.07 10.53 33.19 100 61 P H
CH 106 5458.96 60.02 -13.98 74 51.15 31.74 10.24 33.11 390 118 P \%
5530MHz 5468.32 60.81 | -7.39 68.2 51.89 | 31.77 | 10.26 | 33.11 | 390 | 118 | P | V
5458.96 50.63 -3.37 54 41.76 31.74 10.24 33.11 390 118 A \%
* 5530 96.93 - - 87.86 31.84 10.35 | 33.12 | 390 | 118 P |V
* 5530 88.77 - - 79.7 31.84 10.35 33.12 390 118 A \%
5759.645 51.13 -17.07 68.2 41.65 32.12 10.55 33.19 390 118 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
802.11ac 11060 46.76 -27.24 74 46.87 39.76 16.6 56.47 100 0 P H
VHT80 16590 46.13 -22.07 68.2 41.74 38.88 21.28 55.77 100 0 P H
CH 106 11060 46.69 -27.31 74 46.8 39.76 16.6 56.47 100 0 P \%
5530MHz 16590 46.17 |-22.03| 68.2 41.78 | 38.88 | 21.28 | 55.77 | 100 0 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C28 of C31
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Band 3 - Straddle Channel

Emission below 1GHz

WIFI 802.11n VHT80 (LF @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|/(H/V)

30 20.57 -19.43 40 28.17 24.01 0.76 32.38 - - P H
35.82 19.55 -20.45 40 29.76 21.35 0.81 32.37 - - P H
68.8 17.41 -22.59 40 36.72 11.91 1.09 32.35 - - P H
935.01 32,51 -13.49 46 29.56 29.71 4.09 31.03 - - P H
940.83 32.92 -13.08 46 29.6 30 4.1 30.97 - - P H

802.11n
953.44 33.47 -12.53 46 29.29 30.72 4.13 30.86 100 0 P H

VHTS80
40.67 29.22 -10.78 40 42.05 18.7 0.84 32.37 - - P \Y,

LF
75.59 32.11 -7.89 40 50.65 12.61 1.14 32.34 | 100 0 P \%
81.41 24.4 -15.6 40 42.25 13.25 1.19 32.34 - - P \Y,
910.76 318 -14.2 46 29.81 29.03 4.04 31.25 - - P \%
920.46 32.21 -13.79 46 29.99 29.14 4.06 31.16 - - P \%
943.74 33.8 -12.2 46 30.26 30.19 4.11 30.95 - - P V
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number : C29 of C31
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : C30 of C31
FAX : 886-3-328-4978
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A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBpV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-3456 Page Number : C31lof C31
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Appendix D. Radiated Spurious Emission Plots

: ) . Temperature : 21.6~-26°C
Test Engineer : Bill Kuo, Fu Chen, Troye Hsieh : —
Relative Humidity : [54.6~66.3%
Note symbol
-L Low channel location
-R High channel location
TEL : 886-3-327-3456 Page Number : D1 of D126

FAX : 886-3-328-4978
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Band 1 - 5150~5250MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH36 5180MHz

Horizontal

Fundamental

A @BuVim) Date: 2019-07-31

) a8y

Date: 20190731

1300 1300
1200 1200
1109 o
1000 1000 1
909 904
s00) w04
700) 7o YT PEAK(UNY
oy ; - e —
s00) At M 500 e o e
. TP I |
400 A0 AT
309 304
209 200
100 00
5030, 5050, 5070, 5000, 0. G130, 5150 G170, G190 G210 5230 52 000 7000, 5000 000, 5000 000 7000
Frequency (HHz) Frequency (HHz)
site +03CHILHY Site +03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK(UNT) 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project 1971613 Project +971613
A @Buvim) Date: 2010.07-31
1300
1200
1100
1000
900
500
700
600 v
500 i
— ]
309
209
109
030, 5050 5070, 5080 W0, 51305150 5170 5100 6210 5230 52
Frequency (WHz)
site +03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak
Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D2 of D126



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH36 5180MHz

Vertical

Fundamental

o et 20190731 - Date 20100731
1304 1304
1204 1204
g 109
5
100 . 100
a0 [ s0d
w00 s0d
70 70d f—
a0 s0d .
509 s T
400 Y emmm—_e '
304 30
204 204
10d 10d
oo B0 oTa % §Hia 10, si0 S0 50 sai0 %0 o0 000 oo oo 000 oo 7o
Frecusney e Froquency )
site £ 03CHILHY site {03CHILHY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK(UNIT) 3m HORN 9120D-HF VERTICAL
 RBWXI000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000,000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 1971613 Project 971613
s eBuvim) vate: 2019.0731
1304
1204
g
100
a0
w09
704
/
a0
s0d
300
204
10d
A R T T T
roauoncy (1)
ite £03CHILHY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak
Avg. et omiets Left blan

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D3 of D126



SPORTON LAB.

FCC RADIO TEST REPORT

Re

port No. : FR971613E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - L

Horizontal

Fundamental

s oo 019,731 e oates 0t 0731
1309 100
1209 1200
109 o
1009 1000
s00 500
w00 209
700 i I T LT e e Fe | s H B SV
600 : w0q -
500 500] g gy gl
stbaar o
409 00
209 200
209 200
109 100
oS S S0 S S0 S0 S S0 S0 @ w5 ) £ o £ o a0
Freasene ) recuency ()
site {03CHILHY site {03CHILHY
Condition :PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK(UNIT) 3m HORN 9120D-HF HORIZONTAL
RBWHI000.000KHz VBW-3000.000KH2 SWT:Auto REWEI000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector +Peak
Peak Project 1971613 Project 971613
Jsovm) s 010,731
1209
1209
109
1009
s00
w00
09
\
0o
l L
:
09
209
109
oo s, S0, S S So_ S0 S0 S0 S0 g
Frequency e
ite {03CHIIHY
(Condition 2 AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. o orien Left blan

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

Detector +Peak
Project :971613

g
o S e S S 5
s
e oy
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
RBWI000000KHE VoW 3000000KHz SWT-Auto
Detector +Peak
Peak ot 7ot Left blan
00
w |
a0 |
700\
N\

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D5 of D126



SPORTON LAB.

FCC RADIO TEST REPORT

Re

port No. : FR971613E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - L

Vertical

Fundamental

) @Buvimy Date: 2019.07:31 o aBuvim) Dates 20190731
1300 1300
1200 1200
1100 0]
1000 1000
900 509
500 400
700 700 L peawin|
500 60 ol
50 509 P
ot
00| Py For—
300 300
200 204
100 109
S0, SO0, 5070, 5090, S0, 510,510, G170, 5190, ezi0 230 52 00 7000, ET 000 ED w000, 7000
Frequency (H:) Frequency ()
site $03CHILHY site $03CHILHY
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Freauency (uHr)
Site 2 03CH11-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Avg. o Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH38 5190MHz - R

Horizontal

Fundamental

A (@Buvim)

Date: 2019-08-01

sogfi
500
700)
509)
50.0) ”m'

PERK_BE 74

f) Uy
400) i ad b L
309
200
100
160 5210, 5230 5260, 5270, 5290, 6310, 5330. 5350, 6370, 5390 5410, 5430 54
Frequency (MHz)

Avg.

160 5210, 5230, 5250,

5210, 5290. 5310, 5390, 5350. 5370, 5390 5410, 5430 5460
Froquency (MHz)

: AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

ite +03CHIL-HY
Condition

Detector +Peak
Project :971613

sie 3Ly
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
RBWH000 000Ks 2 VOW: 3000 000K+ 2 SWTAuto
Detector : Peak
Peak ot omieia Left blan
1o
wd
600 VG _BE |54
o &

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH38 5190MHz - L

Vertical

Fundamental

) aBovim Dot 2019.08.01 o Date 2019.08.01
1509 1300
1200 1200
10 10
100.0| 100.0| 1
a0 s0q)
#00 s0q)
700 oo T U P peakun)
00l y saq) e
SO it | WMMN 59 g TS
400 I AMM"WW"A
200 200
0 f aq
109 ‘ 100
oS S0 S0 S0 0 S0 S0 S0 S0 s . % o0 00, 00, 000 ED w000 700
Frequencs (i) requency )
site £ 03CHILHY site £ 03CHILHY.
Condition :PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK(UNIT) 3m HORN 9120D-HF VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector +Peak
Peak Project 1971613 Project 971613
) aBavim) bate 2019.08.01
1509
1200
10
1009
a0
a0
700
m ]
50.0 s
o _._w.,__w,,w»_..w/?
509 |
00 |
109 ‘
o0 S0 S0, S0 0%, S0 S0 S0 S0 S0 S0 2 520
Frequoncy ()
ite 03CHILHY
(Condition 2 AV6_BE_54 3m HORN 9120D-HF VERTICAL
 RBW-1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
Avg. o orien Left blan

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR971613E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH38 5190MHz - R

Vertical Fundamental

A (@Buvim)

Date: 2019-08-01

PERK_BE 74

1

160 5210, 5230 5260, 5270, 5290,
i

5310, 5330, 5350. 5370, 5390, 5410, 5430 54
requency (M)

Avg.

e oy
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL
RBWI000000KHE VoW 3000000KHz SWTAuto
Detector :Peak
Peak ot 7ot Left blan
00
o
600 VG _BE |54
a <

150 5210, 5200 5250, 5270, 5290, 5310. 5030, 53%0. 5370, 5390. 5410. 5430. 5460
Froquency (MHz)

ite +03CHIL-HY
Condition

Detector +Peak
Project :971613

: AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH46 5230MHz - L

Horizontal

Fundamental

) aBoum) Date: 20180801 - Date: 2015.0801
1300 1300
1200 1200
10 0
100.0| 100.0| 1
o ooy
a00) s00)
00| 7n.o‘|.|—'_|ﬂ_ﬂ_|_l_’_\_u_’—|_l—|}w
o0 W a0l \ =
S0l KA i AV s0q] A
409 00 it A
300 300
200 200
100 100
o su. Soeo. saro. S G S G0 S G sz @ % o0 2000, 5000, oo ED o0 To00
Frequencs (i) reauency (i)
site £ 03CHILHY sire £03CHILHY.
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK(UNIT) 3m HORN 9120D-HF HORIZONTAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto RBW:000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 1971613 Project 971613
) By Date: 20180801
130
1200
10
1000
s00)
a00)
700
a0l
509 " \
.
200
200
100
G0 Su0. Boso. SO0, Bo%. 510, 5130, 5t S0, 510, G0 %, 5280
Froquency ()
ite £ 03CHILHY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
 RBW-1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak
Avg. et omiets Left blan

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seonron tas.  FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH46 5230MHz - R

Horizontal

Fundamental

Peak

A (@Buvim)

Date: 2019-08-01

900 i)

00 PERK_BE 74
700

ool At

o orioimbnsitio

160 5210, 5230, 5250,

site +03CHILHY

5270, 5290, 5310, 5330, 5350. 5370, 5390 5410 5430 54
i y ()

i
requency (M)

Condition +PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak

Project :971613

Left blank

Avg.

A (@BuVim)

Date: 2019-08.01

=
s00)
709
s00) VG _BE |54
500

- 1

160 5210, 5230, 5250,

5210, 5290. 5310, 5390, 5350. 5370, 5390 5410, 5430 5460
Frequency (MHz)

ite +03CHIL-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Detector +Peak

Project :971613

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH46 5230MHz - L

Vertical

Fundamental

) @B Date: 2019.08.01 el gBuvim) Date: 2019.08.01
1300 1300)
1200 1200)
1109 1100
1000 1004) 1
909) ‘“‘”“/‘“‘”“l 04|
500 800
700 \w mo‘Ll—l_‘ﬂ_lTU_l_\_Ll_l—Ll—#ﬂw
509) 604 |
i L)
o R U N A e
00| 00ttt
300 304
200 204
100 104
0 B0, S50 5070, 5090, 50 5130 510, 570, 510 G210 520 52 00 Z000. 000, 000 5000 000 7000
Frequency (Hiz) Frequency (WH)
site $03CHIL-HY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTLCAL Condition + PEAK(UNLI) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHZ SWT:Auto
Defector +Peak Detector +Peak
Peak Project 1971613 Project 971613
) @Buvim) Date: 2019.08.01
1300
1200
1100
1000
909)
300)
700
500
509
«
300
200
100
G0 S030. 5050, 5070, S0%0. 0. 5130 5150, 5170 5190, 210 5230, 5200
Frequency (HH:)
ite $03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Defector +Peak
Avg. e ioness Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH46 5230MHz - R

Vertical

Fundamental

Peak

A (@Buvim)

Date: 2019-08-01

909 ‘al

w00

700

600

500 % v

PERK_BE 74

site

160 5210, 5230 5260, 5270, 5290 63
Frequency (MHz)

+03CHILHY

Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Detector +Peak
Project :971613

10, 5330, 5350, 5370, 5390 5410 5430 546
y ()

Left blank

Avg.

A (@BuVim)

Date: 2019-08.01

AVG_BE[ 54|

1L

160 5210, 5200 5250, 5270, 5290, 5310. 5030, 53%0. 6370, 5390. 5410. 5430, 5460
Froquency (MHz)

ite +03CHIL-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Detector +Peak

Project :971613

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR971613E

Band 1 5150~5250MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - L

Horizontal

Fundamental

s s

700 qoof UT T T L P8 R — 7 VT
wd ) [
500 g 50 T oL PSS

g R PR L T o
400 00 bt A
S S S S S S S e e e 5 B
R ey

Site 2 03CHI1-HY Site. 2 03CHI1-HY

Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK(UNII) 3m HORN 9120D-HF HORIZONTAL

R To0D 000Kz VoW 3000 000K WAL L0000k VoW 3000000k WAL
Detector :Peak Detector Peak
Peak Project :971613 Project :971613

s0q

wod

s

00| R

[ k

wd

b o \

i -

g

S S S S T S S e S T oo
Site 2 03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector eak
Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seonron tas.  FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - R

Horizontal Fundamental

A (@Buvim)

Date: 2019-08.03

0t
00 VERCEE 7
700

a0l

509 Ty i

s
I
Py

sire oacHILHY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL

REWI003000t4z VEW-3000000KHz SWT-Auto
Detector : Peak

Peak ot omieia Left blan
00
i
609 AVG_BE 54|
500 ——
40.0| g
o
Py

- o3CHILHY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

RBWO00000K 2 VOWe 000KHz SWT-Auta
Detector : Peak

Avg. et omiets Left blan

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - L

Vertical

Fundamental

) @Buvimy Date: 2019.08.03 el gBuvim) Date: 2019.08.03
1300 1300
1200 1200
1100 0]
1000 1000 X
900 o 04|
500 400
700 700 - eeakuun
i ———
50.0 50.0( —
bt o Al I P T
400) 400) S
oo
300 309
200 204
100 109
5030, 5050, 5070. 5090, 5110 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5. 5340 00 7000, ET 000 ED w000, 7000
requency (HH:) Frequency (WH)
site $03CHILHY site $03CHILHY
Condition :PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK(UNIT) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Defector +Peak
Peak Project 1971613 Project 971613
) @wuvimy Date: 2019.08.03
1300
1200
1100
1000
900
80.0] e e
700
500 ]
509 e
o 0 U T B s
300
200
100
005030, 5050. 5070, 5050, 5110, 5130. 5150, 5170, 5190, 5210 5230, 5250, 5270, 5290, 510, 5340
requency (HH:)
ite $03CHILHY
(Condition 2 AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
Avg. et omiets Left blan

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seonron tas.  FCC RADIO TEST REPORT Report No. : FR971613E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH42 5210MHz - R

1 Vertical Fundamental

A (@Buvim) Date: 2019.08.03

R -
00 PERK BE 74
700

500

s00) b o, : ™

e’

200 5230 5250, 5270. 5290, 5310, 5330, 5350. 6370, 5390, 5410 5430, 54
Frequency (z)

site +03CHILHY

Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak ootk Left blank

A (@BuVim) Date: 2019.08.03

00 ¥
709
609 AVG_BE_54]
500
o

i, 1

200 5230 5250. 5270. 5290, 5310, 5300, 5350. 5370, 5990 5410 5430, 5460
Frequency (1iz)

ite +03CHIL-HY

Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

Avg. o Left blank

TEL : 886-3-327-3456 Page Number : D33 of D126
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seonron tas.  FCC RADIO TEST REPORT

Report No. : FR971613E

Band 1 - 5150~5250MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH36 5180MHz

Horizontal

Vertical

Peak

Avg.

A (dBuvim) Date: 2019.08.03 2 a8y Date: 2019.08.03

1309 1300)
1209 1200)
1109 0,
1000 1000]
900 900
b I . - PEAK(UAI) 00 I I - - PEAK(UNID |
20.of IRl == e e S | oo IAULF AP — U H
009 A6 54| 00 AV 54]
500 T 7 500 5 7
409 400)
309 300
200 209
100 100

1000 4000.6000.8000. 17000, 16000, 20000, 24000 28000, 32000 36000, 400 000 4000.6000.8000. 12000, 16000 70000, 24000, 78000, 32000 36000 40000

Freauency (MHz) Frequency (MHD)

Site +03CHIL-HY Site $03CHIL-HY
Condition + PEAK(UNIT) 3m HORN 91200-HF HORIZONTAL Condition PEAK(UNIT) 3m HORN 9120D-HF VERTICAL
Detector +Peak Detector +Peal
Project 1971613 Project 971613

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seonron tas.  FCC RADIO TEST REPORT Report No. : FR971613E

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH44 5220MHz

Horizontal Vertical

Peak

Avg.

1 (¢Buvim) Date: 2019-08.03 el (@Buvim) Date: 2019.08.03

1300 1300)
1200 1200)
1109 0,
1009 1000)
904 909
809 PEAKUNI) 00 - PEAK(UND |
2o AR e A1 oo RN AR U s
509 o] 60 BEE
509 T 2 509 1 2
409 400)
300 300
200 200
109 100

000 400060006000, 17000, 16000, _ 20000. 24000 26000. 32000 36000, 40 000 4000.6000.000. 12000, 16000 20000, 24000, 20000, 32000, 36000, 40000

Frequency (MHz) "

site $03CHILHY site $03CHIL-HY
Condition + PEAK(UNIT) 3m HORN 9120D-HF HORTZONTAL Condition + PEAK(UNIT) 3m HORN 9120D-HF VERTICAL
Detector +Peak Detector Peak
Project 1971613 Project $971613

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seonron tas.  FCC RADIO TEST REPORT Report No. : FR971613E

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH48 5240MHz

Horizontal Vertical

Peak

Avg.

1 (¢Buvim) Date: 2019-08.03 el (@Buvim) Date: 2019.08.03

1300 1300)
1200 1200)
1109 0,
1009 1000)
904 909
809 PEAKUNI) 00 - PEAK(UND |
2o AR e A1 oo RN AR U s
509 W 60 BEE
509 T 2 509 1 o
409 400)
300 300
200 200
109 100

/000 400060006000, 172000, 16000, 20000. 24000 26000. 32000 36000 40 000 4000.6000.000. 12000, 16000 20000, 24000, 20000, 32000, 36000, 40000

Frequency (MHz) "

site $03CHILHY site $03CHIL-HY
Condition + PEAK(UNIT) 3m HORN 9120D-HF HORTZONTAL Condition + PEAK(UNIT) 3m HORN 9120D-HF VERTICAL
Detector +Peak Detector Peak
Project 1971613 Project $971613

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR971613E

Band 1 5150~5250MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT20 CH36 5180MHz

Horizontal

Vertical

Peak

Avg.

1 @BuVim)

Date: 2019-08.03

roof AR AR A

PEAK[UI)
|

AVG 54

500 2

000 4000.6000.8000. 12000, 16000, 70000 _ 24000, 28000, 32000 36000 400}
reque

Frequency (MH2)
Site £ 03CHILHY

Condition + PEAK(UNIT) 3m HORN 9120D-HF HORTZONTAL
Detector +Peak

Project :971613

) a8y

Date: 20190803

1300
1200
o
1000
904
w04

oo AR P

60.0]

PEAK[UNID |

AVG 54

500
400
304
200
00

2

000 4000.6000.8000.

12000, 16000 20000 24000 28000, 32000 36000, 40000
Frequency (Hz)

Site £ 03CHIL-HY
Condition PEAK(UNII) 3m HORN 9120D-HF VERTICAL
k

Defector +Peal
Project 971613

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D37 of D126
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WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT20 CH44 5220MHz

Horizontal Vertical

Peak

Avg.

1 (¢Buvim) Date: 2019-08.03 el (@Buvim) Date: 2019.08.03

1300 1300)
1200 1200)
1109 0,
1009 1000)
904 909
809 PEAKUNI) 00 - PEAK(UND |
2o AR e A1 oo RN AR U s
509 WS 609 VG 54
500 7 =~ 509 T 2
409 400)
300 300
200 200
109 100

000 400060006000, 17000, 16000, _ 20000. 24000 26000. 32000 36000, 40 000 4000.6000.000. 12000, 16000 20000, 24000, 20000, 32000, 36000, 40000

Frequency (MHz) "

site $03CHILHY site $03CHIL-HY
Condition + PEAK(UNIT) 3m HORN 9120D-HF HORTZONTAL Condition + PEAK(UNIT) 3m HORN 9120D-HF VERTICAL
Detector +Peak Detector Peak
Project 1971613 Project $971613

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT20 CH48 5240MHz

Horizontal Vertical

Peak

Avg.

1 (¢Buvim) Date: 2019-08.03 el (@Buvim) Date: 2019.08.03

1300 1300)
1200 1200)
1109 0,
1009 1000)
904 909
809 PEAKUNI) 00 - PEAK(UND |
2o AR e A1 oo RN AR U s
509 o] 60 REE
509 2 509 o
409 400)
300 300
200 200
109 100

/000 400060006000, 172000, 16000, 20000. 24000 26000. 32000 36000 40 000 4000.6000.000. 12000, 16000 20000, 24000, 20000, 32000, 36000, 40000

Frequency (MHz) "

site $03CHILHY site $03CHIL-HY
Condition + PEAK(UNIT) 3m HORN 9120D-HF HORTZONTAL Condition + PEAK(UNIT) 3m HORN 9120D-HF VERTICAL
Detector +Peak Detector Peak
Project 1971613 Project $971613

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR971613E

Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT40 CH38 5190MHz

Horizontal

Vertical

Peak

Avg.

1 @BuVim)

Date: 2019-08.03

roof AR AR A

PEAK[UI)
|

AVG 54

509 T -

000 4000.6000.8000. 12000, 16000, 70000, _ 24000 28000. 32000
reque

Frequency (MH2)
Site £ 03CHILHY

Condition + PEAK(UNIT) 3m HORN 9120D-HF HORTZONTAL
Detector +Peak

Project :971613

36000, 4001

) a8y

Date: 20190803

1300
1200
o
1000
904
w04

oo AR P

60.0]

PEAK[UNID |

AVG 54

500 T
400
304
200
00

2

000 4000.6000.8000.

12000, 16000 20000 24000 28000, 32000 36000, 40000
Frequency (Hz)

Site £ 03CHIL-HY
Condition PEAK(UNII) 3m HORN 9120D-HF VERTICAL
k

Defector +Peal
Project 971613

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT40 CH46 5230MHz

Horizontal Vertical

Peak

Avg.

1 (¢Buvim) Date: 2019-08.03 el (@Buvim) Date: 2019.08.03

1300 1300)
1200 1200)
1109 0,
1009 1000)
904 909
809 PEAKUNI) 00 - PEAK(UND |
2o AR e A1 oo RN AR U s
509 o] 60 REE
509 = 2 509 7
409 400)
300 300
200 200
109 100

/000 400060006000, 172000, 16000, 20000. 24000 26000. 32000 36000 40 000 4000.6000.000. 12000, 16000 20000, 24000, 20000, 32000, 36000, 40000

Frequency (MHz) "

site $03CHILHY site $03CHIL-HY
Condition + PEAK(UNIT) 3m HORN 9120D-HF HORTZONTAL Condition + PEAK(UNIT) 3m HORN 9120D-HF VERTICAL
Detector +Peak Detector Peak
Project 1971613 Project $971613

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR971613E

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT80 CH42 5210MHz

Horizontal

Vertical

Peak

Avg.

1 @BuVim)

Date: 2019-08.03

roof AR AR A

PEAK[UI)
|

AVG 54

500 2

000 4000.6000.8000. 12000, 16000, 70000 _ 24000, 28000, 32000 36000 400}
reque

Frequency (MH2)
Site £ 03CHILHY

Condition + PEAK(UNIT) 3m HORN 9120D-HF HORTZONTAL
Detector +Peak

Project :971613

) a8y

Date: 20190803

1300
1200
o
1000
904
w04

oo AR P

60.0]

PEAK[UNID |

AVG 54

500
400
304
200
00

2

000 4000.6000.8000.

12000, 16000 20000 24000 28000, 32000 36000, 40000
Frequency (Hz)

Site £ 03CHIL-HY
Condition PEAK(UNII) 3m HORN 9120D-HF VERTICAL
k

Defector +Peal
Project 971613

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR971613E

Band 2 - 5250~5350MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH52 5260MHz - L

Horizontal

Fundamental

) @Buvim) Date: 2019.08.01 o (@B Date:2019.08.01
1300 1200
1200 1200
oy 0]
1000 1000
50 904
300 904
700] 700 M e ——peakuum/
o o - e
s09 - 504 m— e
f At i N Lt
100 00 g
209 204
200 20
100 100
G 5030, 5050, 5070. 5090, 5110, 5130. 5160, 5170, 5100, 5210, 5230, 5250, 5270, 5290, 0. 5340 00 700 E 00 £ Ty 7
Frequency (H2) Froauency (W)
site £03CHILHY site 03CHILHY
Condition < PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK(UNIT) 3m HORN 9120D-HF HORTZONTAL
+ RBW-1000.000KHz VBW:2000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector  Peak Detector Peak
Peak Project 1971613 Project 971612
) @ouv Date: 2019.08.01
1300
1200
1109
1000
500
300
700
00|
- /
:
209
200
100
5030, 5050, 5070, 5090. 5170. 5130, 5150, 5170 5190, 5310, 5730, 5750, 5270, 5290, 5310, 5340
Frequency (WH)
site £03CHILHY
Condition + AVG_BE_54 3m HORN 9120D-HF HORTZONTAL
+ RBW-1000.000KHz VBW:L000KHz SWT:Auto
Detector Peak
Avg . Project 1971613 Le t an

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seonron tas.  FCC RADIO TEST REPORT Report No. : FR971613E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH52 5260MHz - R

1 Horizontal Fundamental

A (@Buvim) Date: 20190801

90| -
800 PERK_ B¢ 74]
700

AR

ool st
300)
200]
100]

220 5250, 5270, 5290 6310, 5390, 5950, 5970 5390, 5410, 5430, 5460
site $03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak oot ek Left blank

s
90.0( T
w |
700 ]
wl i
o
ity
e "
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

Avg. boecechek Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH52 5260MHz - L

Vertical

Fundamental

aoim J—. . [
g
wd
v wd
700] qoof UT T 1L T eeakamm)
i
s00, ; i T f s00] o [E—————— e
= .
0.0 ! u 00| Www"“
wd
ey o e
sie oacHiLy sie oLy
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK(UNIT) 3m HORN 9120D-HF VERTICAL
RBWH000 000K3 2 VBW: 3000.000K}z SWAuto REW000000KH 2 VOW:3000000K+1z SWT-Auto
Detector :Peak Detector Peak
Peak Project Jo71613 Project o71613
g
wd
\
60.0| \
50.0| _/ \
d
sy
:03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
RBWHO0D000KH 1z VBWL000KHz SWT Auto
Detector : Peak
Avg. et omie1s Left blan

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH52 5260MHz - R

1 Vertical Fundamental

A (@Buvim) Date: 20190801

s0.f
200 l‘ PEAK B¢ 74

00| g

s00]

00y Pt M "
it

220 5250, 5270, 5290 6310, 5390, 5950 5370, 5390, 5410, 5430, 0
Frea

site $03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak oot ek Left blank

A (@Buvim) Date: 2019.08.01

1300
1200
10|
1000

50 DJ

300)
200]
100]
220 5250. 5270, 5290 5310 5300, 5950, 5970 5390, 5410, 5430, 5460
Frequency (MHz)
ite $03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

Avg. boecechek Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - L

Horizontal

Fundamental

i J—— . [
g
wd
v wd
700] qoof UT T 1L L eeakumm)
9 A AN o o e s
00| Y F——
wd
ey e
ste oacHILHY sie oLy
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK(UNIT) 3m HORN 9120D-HF HORIZONTAL
RBWH000 000K3 2 VBW: 3000.000K1 7 SWT-Auto REW000000KH 2 VOW:3000000K+ 1z SW-Auta
Detector :Peak Detector Peak
Peak Project Jo71613 Project o71613
g
wd
g
ad \
\\.
d
sy
:03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
RBWHO0D000KH 1z VBWL000KHE SWT Auo
Detector : Peak
Avg. et omie1s Left blan

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH60 5300MHz - R

1 Horizontal Fundamental

A @Buvim) Date: 20190801
1300]

1200]

1100

1000|

909

200 PEAK BE 74
00| b

o) i W Hofhi
300)
200]
100]
220 5250, 5270, 5290 6310, 5390, 5950, 5970 5390, 5410, 5430, 5460
site $03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak oot ek Left blank

A (@Buvim) Date: 2019.08.01

s0q)

700

00 S AVG B 54
500 b

)

220 5250. 5270, 5290 5310 5300, 5950, 5970 5390, 5410, 5430, 5460
Frequency (MHz)

ite $03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

Avg. boecechek Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - L

Vertical

Fundamental

coum Pp— o R
00
o
o wo
700f \'\ o0 = ek
‘ v -
o e e ol e ——
-
100 X Pe——
o
e P
sie sy e osaay
Condition :PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK(UNLI) 3m HORN 9120D-HF VERTICAL
RWI00G000KH2 VEW 30000006z SWTALTo oW I00D 000Kz VW 3000000Ks SWT:Auto
Detector + Peak Defector Peak
Peak Project Jo71613 Project o71613
00
90.0/ -
a /
o \\
.
o
e
:03CH11-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
REWI000000Kz VWL 000Kz SWT-Auto
Detector :Peak
Avg. o orien Left blan

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seonron tas.  FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - R

Vertical

Fundamental

Peak

A (@Buvim)

Date: 20190801

PERK_ B¢ 74]

220 5250, 5270, 5290 6310, 5390, 5950 5370 5390, 5410,

site $03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak

5430, 5460

Left blank

v onen
10
o
600 AVG_BE 54
/
o
o
e iy
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
OVI030 0000z VWL 00Kz SWT Ao
Detector :Peak
Avg. o orien Left blan

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH64 5320MHz

Horizontal

Fundamental

i J—— . [
g
.
sl " s
800 PEAK_BE 74 809
700| q0of UT T TLLTL PEAK(UNI)
500/ i el T 500
0.0 00| g
wd 2od™
ety e
ste oacHILHY sie oLy
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK(UNIT) 3m HORN 9120D-HF HORIZONTAL
RBWH000 000K3 2 VBW: 3000.000K1 7 SWT-Auto REW000000KH 2 VOW:3000000K+ 1z SW-Auta
Detector :Peak Detector Peak
Peak Project Jo71613 Project o71613
g
wd
0017 AVG_BE 54
ad
d
e iy
:03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
RBWHO0D000KH 1z VBWL000KHE SWT Auo
Detector : Peak
Avg. et omie1s Left blan

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR971613E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH64 5320MHz

Vertical

Fundamental

Avg.

Y

ws /| AVG_BE 54
50.0f
40,0 B
300|
200]
100]
300 5330, 5350, 370, 5390, 5410, 5430. 5450, 5460
Frequency (MHz)
+03CHII-HY
Condition  AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector +Peak
Project 1971613

Left blank

- oo 0150801 vl oo 20190801
w0
800 1 PEAK_BE_74] 800
70| '\\( 700 T T PEAK(UIL)
'
500 o | ot e
a0 D0 g
200
oy iy requeney )
sie 03cHILHY site oscHLyY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK(UNIT) 3m HORN 9120D-HF VERTICAL
RBWEIO00 000Kz VBW-3000000KHz SWT:Auto RBW:1000000KHz VBW:3000000K+z SWT:AuTo
Detector :Peak Detector Peak
Peak Project Jo71613 Project o71613
=

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR971613E

Band 2 5250~5350MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH52 5260MHz - L

Horizontal

Fundamental

) @ouvim) Date: 2019.08.02 J o Date: 2019.08.02

1300 1300
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1109 0]
1000 1000

s00) 904
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700 X e B | B AR R e A peakum
500 60 il
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5030, 5050 070, 5060, 5T10. 5130, 5150, 5705190, 5310, 5230, 5750, E270. 5290, 6370, 540 00 000, ) 000 ET e To00
Frequency (HHr) Frequency (H)
site £03CHILHY site +03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL Condition PEAK(UNIT) 3m HORN 91200-HF HORTZONTAL
+ RBW-1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector  Peak Detector Peak
Peak Project 1971613 Project 2971613
) @suvim) Date: 2019.08.02

1300

1200

1100

1000

s00)

300

700

500 \
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100

5030, 5050 070, 5090, 5110, 5130, 5150, 5170, 5150, 5710, 5730, 5350, E270, 5290, 6370, 540
Frequency (HHr)
site $03CHILHY
Condition + AVG_BE_54 3m HORN 9120D-HF HORTZONTAL
+ REWF1000.000KHz VBW:L000KHz SWT:Auto
Detector eak
Avg . Project 1971613 Le t an

TEL : 886-3-327-3456
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WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH52 5260MHz - R

1 Horizontal Fundamental

) (6Buvim) Date: 2019.08.02
1300
1200
110
1000
909 s
700
50 Kk_
500}l 1
400
300
209
109
720 5250 520 5290 5310, 5330 5360 5970, 5390, 5410, 5430 54
Frequency (MH:)
site +03CHIL-HY
Condition +PEAK_BE_74 3m HORN 91200-HF HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak ootk Left blank

A (@BuVim) Date: 2019.08.02
1300)
1200)
1100
1000)
900)
s00)
709
609 AVG_BE_54]
500
s00—"
30
209
109

220 5250, 5270, 5290 5310, 5390, 5950 5970, 5390, 5410, 5430 5460

Frequency (Miz)
+03CHIL-HY

Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

Avg. o Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH52 5260MHz - L

Vertical

Fundamental

A (@BuVim) Date: 2019.08.02

et oats2010.08.02
1300 1500
1200 1200
o) o
1000 1000
%00 s00
oo w00
700 \k e e I T T E e st 1 poaunn
g // N a0 -
500] k o s00] e T
) oMb
400 00 i
00 500
200 200
100 100
000 5030, 5050 5070 SUS0 5O, 5130 5150 5H70 510 5210 5200 5250 527, 290 AL 5340 o0z 000 oo o o )
Trecuency e requency )
:03CH11-HY 03CHI1-HY
Condition :PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK(UNII) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto
Detector :Peak Detector Peak
Peak Project 971613 Project 971613
1 cBavim) s 0100802
1200
1200
o)
1000
500
g
00
a0 /
/
00
200
100
00 5030, 5050 5070 SUS0 510 5130 5950 5170 590 5710 5230 5250 6270 280 oA 5340
recuency i
site {03CHILHY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. o oo Left blan

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH52 5260MHz - R

1 Vertical Fundamental

g
1wog
a0 \
.
s
B
)
e o0y
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak ootk Left blank

A (@BuVim) Date: 2019.08.02

g
609 AVG_BE 54|
o J

VA SSSRSS SN SRS S SN A

30
209
109
220 5250, 5270, 5290 5310, 5390, 5950 5970, 5390, 5410, 5430, 5460
Frequency (Miz)
ite +03CHIL-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

Avg. o Left blank
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WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11ac VHT20 CH60 5300MHz - L
1 Horizontal Fundamental
0
wd “\
700 Y qof UT W T 1 Y PEAKUMIY.
- S——
40.0) AnUWWMM
s
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK(UNIT) 3m HORN 9120D-HF HORIZONTAL
RO TO0D 000Kz VoW A0 000K W0 Ao I000D00RH2 VoW 3000 000KE 1 WAL
Detector : Peak Detector : Peak
Peak Project 1971613 Project 971613
s0q
i
«d
s
s
:03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak
Avg. o Lorien Left blank
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WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH60 5300MHz - R

1 Horizontal Fundamental

) @Buvim) Date; 20190802
1300
1200
1100
1000
909
300 PERK B 74
700
500
00 it a9 s
w09
300
200
100
220 G0 520 S0 G0 50, 560 S0 G906 5. 56
Frequency (Hy)
site $03CHILHY
Condition  +PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak ootk Left blank

o

"

a Jh o
o

o

Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

Avg. o Left blank
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WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11ac VHT20 CH60 5300MHz - L
1 Vertical Fundamental
0
wd
700 qof UT T 1 Y PEAKUMIY.
500 X LW 504
400 00t e
s
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK(UNIT) 3m HORN 9120D-HF VERTICAL
RO T00D 000Kz VoW A0 000K STt Ao L00DD00RH2 VoW 3000 000K WAL

Detector : Peak Detector : Peak

Peak Project 1971613 Project 971613
s0q
i
«d
s

L
s
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Detector : Peak

Avg. e ioness Left blank
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WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH60 5300MHz - R

1 Vertical Fundamental

A (@Buvim) Date: 2019.08.02

a0
w09 PeRCEE 74
0
o0
P N— y
500 ;

220 5250, 5270, 5290 5310, 5330, 5350
Frequency (MHz)

70 5390, 5410 5430, 546

site +03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak ootk Left blank

A (@BuVim) Date: 2019.08.02
1300)
1200)
1100
1000)
900)
s00)
709
609 AVG_BE_54]
500
S A4 1
400)
30
209
109
220 5250, 5270, 5290 5310, 5390, 5950 5970, 5390, 5410, 5430, 5460
Frequency (Miz)
ite +03CHIL-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

Avg. o Left blank
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FCC RADIO TEST REPORT
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WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH64 5320MHz

Horizontal

Fundamental

w0
10 -
s W
0. \ PEAK_BE 74 200
70.0] ff \\\ 70| PEAKUM.
00 —— =
400 4nvuw.«ww
9

— = e ; A S RS o 00 o0 = o0

Hecency e roasonds i)
sie 03cHILHY site J03cHILHY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK(UNIT) 3m HORN 9120D-HF HORIZONTAL
RBWI000.000KHz VBWS3000000KHz SWTAuto REW:1000000KH2 VBW3000000KHz SWT-Auto
Detector : k. Detector : Peak
Peak Project 1971613 Project 971613

-
[ -
600 AVG_BE 54|
w00
%09

M - e

Hawoncy
e 03cHILHY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak
Avg. o orien Left blan

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH64 5320MHz

Vertical

Fundamental

- vate 20190802 - Date: 20100802
1304 1304
1204 1204
g 109
100 100
90.0) s 90.0|
70.0| ,/M 70,0/ PEAK(UNI).
a0 ‘LMM s0d -
500 " ; . s00)
U
109 P S——
304 30
204 204
10d 10d
500 FE - T W we o s o0 000 oo oo 000 oo 7o
reuency (Wha Froquency )
site £ 03CHILHY site {03CHILHY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK(UNIT) 3m HORN 9120D-HF VERTICAL
 RBWXI000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000,000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 1971613 Project 971613
1 gBuvim) vate: 2019.08.02
1304
1204
g
100
a0
w09
609 AVG_BE 54|
504
—
109
300
204
10d
500 TN RN T
Howonc ()
ite £03CHILHY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak
Avg. et omiets Left blan

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR971613E

Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH54 5270MHz - L

Horizontal

Fundamental

) @ouvim) Date: 2019.08.02 J o Date: 2019.08.02
1300 1300
1200 1200
1109 0]
1000 1000
s00) 904
300 009
700 X e B | B AR R e e PeAKiuMn|
i Y ] :
" T 504 v
e T —— o
100 Y. Fe—
200 204
200 200
100 100
50, 5050. 5070, 5000, 5110, 5130. 5160, 5170. 5100, 5210, 5230, 5250, 5270, 5290, E10. 5340 00 000, ) 000 ET e To00
Frequency (HHr) Frequency (H)
site £03CHILHY site +03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL Condition PEAK(UNIT) 3m HORN 91200-HF HORTZONTAL
+ RBW-1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector  Peak Detector Peak
Peak Project 1971613 Project 2971613
) Date: 2019.08.02
1300
1200
1100
1000
s00)
300
700
500
500
i
100
200
200
100
5030, 5050 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5710, 5730, 5350, E270, 5290, 5370, 540
Frequency (WHe)
site $03CHILHY
Condition + AVG_BE_54 3m HORN 9120D-HF HORTZONTAL
+ RBW-1000.000KHz VBW:2.000KHz SWT:Auto
Detector eak
Avg . Project 1971613 Le t an

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seonron tas.  FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH54 5270MHz - R

Horizontal

Fundamental

A (@Buvim)

Date: 2019-08-02

900

00 PERK_BE 74
700

500 W’“’M

%MMWWMMMWWM

Avg.

\,‘ AVG_BE_54]

e

30
209
109

220 5250, 5270, 5290 5310, 5390, 5950 5970, 5390, 5410, 5430, 5460

Frequency (Miz)
ite +03CHIL-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

Detector +Peak
Project :971613

g
NN WS
Sy
e oy
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
RBWI000000KHE VoW 3000000KHz SWT-Auto
Detector :Peak
Peak ot 7ot Left blan
00
o

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Re

port No. : FR971613E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH54 5270MHz - L

Vertical

Fundamental

s oo 019,802 e oot 2010.0002
1309 100
1209 1200
109 o
1009 1000
s00 500
w00 209
700 i I TR I e e T o I B SV
600 w0q ]
509 . s00 e s
o Py ——
209 200
209 200
109 100
oSG 50%. 5070 50%. 510 510 5150 5170 51905310 52905350 5270, e 590, 5540 ) £ o £ o a0
Tredsoncy ) recuency ()
site {03CHILHY site {03CHILHY
Condition :PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK(UNIT) 3m HORN 9120D-HF VERTICAL
RBWHI000.000KHz VBW-3000.000KH2 SWT:Auto REWEI000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector +Peak
Peak Project 1971613 Project 971613
Jswvm) s 010,802
1209
1209
109
1009
s00
w00
09 \
0o |
50.0 ™ ’\A\\-;
«
09
209
109
005656 50%. 5070 50%. 510 5130 650 5170 4005210 5290 5350 527, ek 590, 55k0
Treauency e
ite {03CHIIHY
(Condition 2 AV6_BE_54 3m HORN 9120D-HF VERTICAL
{RBWH000.000KHz VBW:3.000K+z SWT:Auto
Detector :Peak
Avg. o orien Left blan

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seonron tas.  FCC RADIO TEST REPORT Report No. : FR971613E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH54 5270MHz - R

1 Vertical Fundamental

A (@Buvim) Date: 2019.08.02

00|
800) PERK_BE 74
700)

400)
309
200
100
220 5250, 5270, 5290 6310, 5390, 5350 5370. 5390, 5410, 5430 54
Frequency (MHz)
site +03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak ootk Left blank

A (@BuVim) Date: 2019.08.02
1300)
1200)
1100
1000)
900)
s00)
709 }
609 AVG_BE_54]
500

. 1

400)
30
209
109

220 5250, 5270, 5290 5310, 5390, 5950 5970, 5390, 5410, 5430, 5460

Frequency (Miz)

ite +03CHIL-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

Avg. o Left blank

TEL : 886-3-327-3456 Page Number : D66 of D126
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH62 5310MHz - L

Horizontal

Fundamental

A (@Buvim) Date: 2019.08.03

o 0By Dates 2019.08.03
1300 1300
1200 1200
1100 0]
1000 1000
90.0] o 90.0/
500 400
700 700 A eeaxuun)
500 60 .
s00) 504 T e
t N
00| 00 i
L
300 300
200 204
100 109
5030, 5050, 5070. 5090, 5110 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5. 5340 00 7000, ET 000 ED w000, 7000
Frequency (H:) Frequency ()
site $03CHILHY site $03CHILHY
Condition :PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK(UNIT) 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector +Peak
Peak Project 1971613 Project 971613
) @wuvimy Date: 2019.08.03
1300
1200
1100
1000
900
500
700
500
s00)
00}
300
200
100
005030, 5050. 5070, 5050, 5110, 5130. 5160, 5170, 5190, 5210, 5230, 5250, 5270, 5290, 510, 5340
requency (HH:)
ite $03CHILHY
(Condition 2 AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
Avg. o orien Left blan

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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seonron tas.  FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH62 5310MHz - R

Horizontal

Fundamental

Peak

) (@Buvimy Date: 2019.08.03
1300
1200
1100
1000
900 st
500 PEAK BE 74
700
500
.
b bt it g
400
300
200
100
S N N T T
Frequency (HH:)
site $03CHILHY
Condition :PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak

Left blank

Avg.

Project 1971613
A @Buvim) Dater2010.08.03

1309

1200

1109

1009

900

300

700

o) » G _BE 54|

500 P .

400 - =

300

200

100
720 520 5270, 5290 310 5. G0 50 6390, G410 543, 5450

Frequency (Hy)
ite $03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Detector +Peak
Project :971613

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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seonron tas.  FCC RADIO TEST REPORT Report No. : FR971613E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH62 5310MHz - L

1 Vertical Fundamental

) amvm) Dat:201908.03 e som) Date 019,080
1300 1204
1200 1200
g 100
1000 1004
a0 s s0d

500 800
700 700 e eeaxuun)
509) 604 .

0 5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270. 5290, 5310, 5340 000 2000, 3000, 4000, 5000, 5000. 7000
Frequency (MHz) Frequency (MiHz)

site +03CHILHY Site $03CHILHY

Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition +PEAK(UNTT) 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Defector +Peak Detector +Peak
Peak Project 1971613 Project 971613

A (@BuVim) Date: 2019.08.03

00 5030. 5050. 5070, 5090, 5110, 5130, 5150. 5170, 5190, 5210, 5230, 5250. 5270, 5290, 5310, 5340
Frequency (1Hz)

ite +03CHIL-HY

Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

Avg. o Left blank

TEL : 886-3-327-3456 Page Number : D69 of D126
FAX : 886-3-328-4978



seonron tas.  FCC RADIO TEST REPORT Report No. : FR971613E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH62 5310MHz - R

1 Vertical Fundamental

) (@Buvimy Date: 20190803
1300
1200
1100
1000
900
00 PERK_BE 74
700
500 MMW s
0Dl bty i bty o
400
300
200
100
720 G20 S0 S0 10 5300 a0 S0 S0 G0 s 56
Freaquency (H:)
site $03CHILHY
Condition :PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak ootk Left blank

) aBovim) Date 20190803
1300
1200
1ol
1000
a0
00
700
09 1 ]
500 s
P [
309
200
100
70 s G o S0 S0 %0 S0 580 S0 SB0 5o
Frequency (MH:)
ite £03CHIL-HY
Condition  + AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

Avg. o Left blank

TEL : 886-3-327-3456 Page Number : D70 of D126
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR971613E

Band 2 5250~5350MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - L

Horizontal

Fundamental

A (@Buvim) Date: 2010.08.03 A 0B Date:2010.08.03
1300 1300
1200 1200
1109 o
1000 1000
909 e 904 h
s00) w04 |
700 7o YT PEAK(UNY
600 e e YT
5000, e s0.0| IR L e
400 00| st *
309 304
209 200
100 00
5030, 5050, 5070, 5090, 5H0. 5130 5150, 5170, 5100 5210, 5230, 5250 5270, 5 000 7000, 5000, 000, 5000 000 7000
Frequency (WHz) Frequency (HHz)
site +03CHILHY Site +03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK(UNIT) 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project 1971613 Project +971613
1 (0B Date: 2010.08.03
1300
1200
1100
1000
900
500 Y
700
600
500 e
Lo
400
309
209
109
5030, 5050, 5070, 5090. 5HI0. 5130 5150, 5170, 5100 5210, 5230 5250 5270, 5
Frequency (WHz)
site +03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector eak
Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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seonron tas.  FCC RADIO TEST REPORT Report No. : FR971613E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH58 5290MHz - R

1 Horizontal Fundamental

s aBovim Date: 20180803
1300
1200
1ol
1000
90.0) v
704
60.0| d
bl \W
509 oo
109
300
200
100
T T T R T T T
requency )
site £03CHII-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak ootk Left blank

-

R j

wl :
500t \

40.0) Manie oSN NP SOOI BRSPS A |
o

Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

Avg. o Left blank

TEL : 886-3-327-3456 Page Number : D72 of D126
FAX : 886-3-328-4978



seonron tas.  FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - L

Vertical

Fundamental

) @Buvimy Date: 2019.08.03 el gBuvim) Date: 2019.08.03
1300 1300)
1200 1200)
1109 1100
1000 1004)
90.0] * 90.0/
500 800
700 700 o —eeaxuun)
509) b 604 "
s09) ¥ 504 e e e
409 B A
300 304
200 204
100 104
05030, 5050, 5070, 5050, 510, 5130. 5150, 5170, 5190 5210, 5230, 5250, 5210 5 00 Z000. 000, 000 5000 000 7000
Frequency (HH:) Frequency (WH)
site $03CHILHY site $03CHILHY
Condition :PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK(UNIT) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Defector +Peak
Peak Project 1971613 Project 971613
) @Buvim) Date: 2019.08.03
1300
1200
1100
1000
909)
80.0] -
700
500
500 T e
D —
300
200
100
00 5030, 5050, 5070, 5090 510, 5130, 5150 5170 5190. 5210, 5230, 5250, 5270, 5900
Frequency (HHz)
:03CH11-HY
(Condition 2 AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Detector :Peak
Avg. et omiets Left blan

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D73 of D126



FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - R

Vertical

Fundamental

Peak

A (@Buvim)

Date: 2019-08.03

PERK_BE 74

N

e o R b

220

site

Condition

Detector
Project

5250, 5270, 5290 6310, 5390, 530. 5370, 5390, 5410, 5430 54
i

requency (MHz)

+PEAK_BE_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Left blank

Avg.

A (@BuVim)

Date: 2019.08.03

o

AVG_BE_54]

e ]

220

ite
Condition

Detector

Project

5250, 5270, 5290 5310, 5300, 5950 5070, 5390, 5410, 5430, 5460
Fr

requency (M)

: AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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FCC RADIO TEST REPORT

Band 2 - 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11a CH52 5260MHz

Horizontal Vertical

Peak

Avg.

Date: 20190803 vel (dBuVi Date: 2019-08.03
1300 1300
1200 1200
00| 00|
1000 1000
900 900
e - I - - PEAK[UNID | 09 T _ ] 7 ] - PEAK[UND|
7oA R AR L H A oo IR U =
609 AVG 54 609 AVG 54
500] 2 500) T 2
400 400
300| 300
200 200)
100] 100]
2000, 16000 20000. 24000 26000, 32000 36000, 40000 000 4000.6000.8000. 12000 16000, 20000, 24000 28000. 32000, 36000, 40000
Frequency (MHz) Frequency (MHz)
Site Site 03CHIL-HY
Condition + PEAK(UNT) 3m HORN 9120D-HF HORTZONTAL Condition PEAK(UNII) 3m HORN 9120D-HF VERTICAL
Detector Detector Peal
Project Project 971613

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D75 of D126
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seonron tas.  FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11a CH60 5300MHz

Horizontal

Vertical

Peak

Avg.

A (@Buvim) Date: 2019.08.03

s00f PEAK(UNID
LB T  pY

s00f VG 54
50| &

1000 4000.6000.6000. 12000, 16000, Z0000. 24000, 26000. 32000 36000, 40000

site $03CHIL-HY
Condition + PEAK(UNIT) 3m HORN 9120D-HF HORTZONTAL
Detector +Peak

Project 1971613

vel (dBuvim)

Date: 2019-08.03

1300
1200
1o
1000
90
s00f

LT A1 81 A e [ N s 1

600)

PEAK[UN]

VG 54

50
400
300
200
100

000 4000.6000.8000. 12000,

Site 03CHIL-HY
Condition

Detector Peak
Project 971613

PEAK(UNII) 3m HORN 9120D-HF VERTICAL

6000, 20000, 24000, 26000 32000, 36000, 40000
requency (MHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D76 of D126



seonron tas.  FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11a CH64 5320MHz

Horizontal

Vertical

Peak

Avg.

1 (¢Buvim) Date: 2019.08.03 vel (@Buvim) Date: 2019-08.03
1300] 1300)
1200] 1200)
1100 09
1000| 1000)
909 909
809 PEAK(UN 800 PEAK(UNI)
7o —AP U LT oo MR A
50| REE 60 W
500 1 T 500 1 3
400) 400)
300) 300
200 200
100 100
000 4000.6000.6000, 12000, 16000, 20000, 24000 28000. 32000 36000, 40000 000 4000.6000.8000. 12000, 16000 20000, 24000, 20000, 32000, 36000, 40000
requency (Wiz)
site +03CHILHY site 03CHLL-HY
Condition + PEAK(UNIT) 3m HORN 9120D-HF HORTZONTAL Condition PEAK(UNIT) 3m HORN 9120D-HF VERTICAL
Detector +Peak Detector Peak
Project 1971613 Project 971613

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D77 of D126



seonron tas.  FCC RADIO TEST REPORT

Report No. : FR971613E

Band 2 5250~5350MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ac VHT20 CH52 5260MHz

Horizontal

Vertical

Peak

Avg.

1 @BuVim)

Date: 2019-08.03

roof AR AR A

PEAK[UI)
|

AVG 54

"

2

site
Condition
Detector
Project

1000 4000.6000.8000.

2000, 16000, 20000. 24000 28000  32000. 3000, 40D
reque

Frequency (MH)
£ 03CHILHY

+ PEAK(UNIT) 3m HORN 9120D-HF HORTZONTAL
+Peak

:971613

) a8y

Date: 20190803

1300
1200
o
1000
904
w04

oo AR P

60.0]

PEAK[UNID |

AVG 54

500 e
400
304
200
00

2

000 4000.6000.8000.

2000, 16000 20000 24000 28000, 32000 36000, 40000
Frequency (Hz)

Site £ 03CHIL-HY
Condition PEAK(UNII) 3m HORN 9120D-HF VERTICAL
k

Defector +Peal
Project 971613

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seonron tas.  FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ac VHT20 CH60 5300MHz

Horizontal

Vertical

Peak

Avg.

A @Buvim) Date: 2019-08.03
1300
1200
1109
1009
904
209 PEAKTUT

LY BT o ARSI G H B B I

A6 54
509 7
409
300
200
109
000 400060006000, 172000, 16000, 20000. 24000 26000. 32000 36000, 4D
Frequency (MHz)
site $03CHIL-HY
Condition + PEAK(UNIT) 3m HORN 9120D-HF HORTZONTAL
Detector +Peak
Project 1971613

el (9Buvim)

Date: 20190803

1300
1200
o)
1000
90
800

oo AR W

600]

PEAK(UNID|

VG 54

504
400
s00f
200
100

T

|

Site $03CHILHY
Condition

Detector Peak
Project 971613

000 4000.6000.5000.

2000, 16000 20000 24000 28000, 32000 36000, 40000
;

+ PEAK(UNII) 3m HORN 91200-HF VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seonron tas.  FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ac VHT20 CH64 5320MHz

Horizontal

Vertical

Peak

Avg.

A (@Buvim) Date: 2019.08.03

800 PEAK[UMT]
LY BT o ARSI G H B B I
609 G 5
500 T 2

400)
309

000 400060006000, 172000, 16000, 20000. 24000  26000. 32000, 36000, 4D
Frequency (MHz)

site $03CHIL-HY

Condition + PEAK(UNIT) 3m HORN 9120D-HF HORTZONTAL

Detector +Peak

Project 1971613

el (9Buvim)

Date: 20190803

1300
1200
o)
1000
90
800

oo AR W

600]

PEAK(UNID|

VG 54

504
400
s00f
200
100

.

|

Site $03CHILHY
Condition

Detector Peak
Project 971613

000 4000.6000.5000.

2000, 16000 20000 24000 26000, 32000 36000, 40000
;

+ PEAK(UNII) 3m HORN 91200-HF VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR971613E

Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ac VHT40 CHS54 5270 MHz

Horizontal

Vertical

Peak

Avg.

1 @BuVim)

Date: 2019-08.04

roof AR AR A

PEAK[UI)
|

AVG 54

500 T B

000 4000.6000.8000. 12000, 16000, 70000, _ 24000 28000. 32000
reque

Frequency (MH2)
Site £ 03CHILHY

Condition + PEAK(UNIT) 3m HORN 9120D-HF HORTZONTAL
Detector +Peak

Project :971613

36000, 4001

) a8y

Date: 20190804

1300
1200
o
1000
904
w04

oo AR P

60.0]

PEAK[UNID |

AVG 54

500 .
400
304
200
00

2

000 4000.6000.8000.

2000, 16000 20000 24000 28000, 32000 36000, 40000
Frequency (Hz)

Site £ 03CHIL-HY
Condition PEAK(UNII) 3m HORN 9120D-HF VERTICAL
k

Defector +Peal
Project 971613

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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seonron tas.  FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ac VHT40 CH62 5310 MHz

Horizontal

Vertical

Peak

Avg.

A (@Buvim) Date: 2019-08.04

800 PEAK[UMT]
LY BT o ARSI G H B B I
609 G 5
509 1 F]

400)
309

000 400060006000, 172000, 16000, 20000. 24000  26000. 32000, 36000, 4D
Frequency (MHz)

site $03CHIL-HY

Condition + PEAK(UNIT) 3m HORN 9120D-HF HORTZONTAL

Detector +Peak

Project 1971613

el (9Buvim)

Date: 20190804

1300
1200
o)
1000
90
800

oo AR W

600]

PEAK(UNID|

VG 54

504
400
s00f
200
100

7

|

Site $03CHILHY
Condition

Detector Peak
Project 971613

000 4000.6000.5000.

2000, 16000 20000 24000 26000, 32000 36000, 40000
;

+ PEAK(UNII) 3m HORN 91200-HF VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR971613E

Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m
ANT 802.11ac VHT80 CH58 5290MHz
1 Vertical
9 PEAK|UNI) 00 PEAK{UNI)
LB e e Y Y s 1Y NS Y B Lt O e O o e o O S O =
AV 54| 00 A 54
s
vy Site. 2 03CHI1-HY
Peak .PEAkl((UNr[) 3m HORN 9120D-HF HORIZONTAL éoer:c::cv'wz: -::E::(UNH) 3m HORN 9120D-HF VERTICAL
Project 971613
Avg.
Page Number : D83 of D126

TEL : 886-3-327-3456
FAX : 886-3-328-4978




seonron tas.  FCC RADIO TEST REPORT Report No. : FR971613E

Band 3 - 5470~5725MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11a CH100 5500MHz

1 Horizontal Fundamental

A (6Buvim) Date: 2010.07-31 A 0B Date:2010.07:31

1300 1300

1200 1200

1109 o

1000 - 1000

%09 "W %0

s00) w04

700) = 7o YT PEAK(UNY
o oo e
500 T 504 i g

409 00 o e

309 304

209 200

100 00

550 60 500 B 5440 £ g0 5600 5510 000 7000, 5000, 000, 5000 000 7000
Frequency (WHz) Frequency (HHz)
site +03CHILHY Site +03CHILHY
Condition + PEAK_BE(UNIT)_B3 3m HORN 9120D-HF HORTZONTAL Condition PEAK(UNIT) 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project 1971613 Project +971613
A (@Buvim) Date: 2010.07-31

1300

1200

1100

1000

200
100
350 5360, 5400. 0. 5460, ED 5500, 5510
Frequency (MHz)
Site $03CHILHY
Condition + AV6_BE(UNIT)_B3 3m HORN 9120D-HF HORTZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. el Left blank

TEL : 886-3-327-3456 Page Number : D84 of D126
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seonron tas.  FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11a CH100 5500MHz

Vertical

Fundamental

- Date: 20190731 - Date 20100731
1304 1304
1204 1204
g 109
100 100
-
a0 s0d
w00 s0d
700 rod VT L L seau)
a0 s0d -
504 . ’ s00) e
400 00 gt
304 50
204 204
10d 10d
550 EraTy ; X o0 000 oo oo 000 oo 7o
Treuency (o) Froquency )
site {03CHILHY site {03CHILHY
Condition : PEAK_BE(UNIT)_B3 3m HORN 9120D-HF VERTICAL Condition : PEAK(UNIT) 3m HORN 9120D-HF VERTICAL
 RBWLI000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000,000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 1971613 Project 971613
1 gBuvim) vate: 20190731
1304
1204
g
100
a0 —
w09
704
a0
s0d
)
300
204
10d
550 e we B s me He S
rosuonc ()
ite £ 03CHILHY
Condition : AV6_BE(UNIT)_B3 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak
Avg. et omiets Left blan

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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seonron tas.  FCC RADIO TEST REPORT Report No. : FR971613E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11a CH116 5580MHz - L

1 Horizontal Fundamental

) @B Date: 2019.07-31 el gBuvim) Date: 20190731
1300 1300)
1200 1200)
1109 1100
1000 1004)
909) 04|
500 800
00| / L L e | B B e B L i S PEAKUN]
509) / 604 e
500 . y gl 500
U
400 [ e
300 304
200 204
100 104
0 SN0 S0 Sa SMO. a0 S0 500 S50 50 w00 B 00 Z000. 000, 000 5000 000 7000
Frequency (HH:) Frequency (W)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE(UNIT)_83 3m HORN 9120D-HF HORIZONTAL Condition + PEAK(UNLI) 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHZ SWT:Auto
Defector +Peak Detector +Peak
Peak Project 1971613 Project 971613

A (@BuVim) Date: 2019.07.31

1300
1200
10
1000

s00)
709

s00)

500

30
209

35 5360, 5400, 5420 5440, 5500 5520 5540 5560 5590

5460, 5480,
Frequency (Hz)
ite +03CHILHY
Condition : AV6_BE(UNII)_B3 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Avg. o Left blank

TEL : 886-3-327-3456 Page Number : D86 of D126
FAX : 886-3-328-4978



seonron tas.  FCC RADIO TEST REPORT Report No. : FR971613E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11a CH116 5580MHz - R

1 Horizontal Fundamental
0
1woq o
o
/
0Ll !
s
Condition : PEAK_BE(UNIT)_B3 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak ootk Left blank

TEL : 886-3-327-3456 Page Number : D87 of D126
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11a CH116 5580MHz - L

Vertical

Fundamental

o Date: 20190731 S Date 20190731
1304 1304
1204 1204
g 109
100.0| 100.0| 1
v
a0 s0d
w00 s0d
o rod VT L LA seau)
a0 s0d -
504 ; " s0d
-
o MWMM
304 30
204 204
10d 10d
R N N T T o0 000 oo oo 000 oo 7o
freauenoy (ke Froquency )
site {03CHILHY site {03CHILHY
Condition : PEAK_BE(UNIT)_B3 3m HORN 9120D-HF VERTICAL Condition : PEAK(UNIT) 3m HORN 9120D-HF VERTICAL
 RBWLI000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000,000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 1971613 Project 971613
1 eBuvim) vate: 20190731
1304
1204
g
100
a0
w09
704
a0
s0d /
300
204
10d
S0 e B0 B GMu S0 sis0 0 Fe S s 50
Frequencs (M)
ite £ 03CHILHY
Condition : AV6_BE(UNIT)_B3 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak
Avg. et omiets Left blan

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D88 of D126



FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11a CH116 5580MHz - R

Vertical

Fundamental

Peak

Date: 2019-07-31

l ot |

5450 5450, 5500, 5520, 5540, 5560, 5560,
i

500,

5600, 5620, 5640. 5660, 5680, 5700, 6720. 5740, 5765
requency (M)

+PEAK_BE(UNIT)_B3 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11a CH140 5700MHz

Horizontal

Fundamental

Peak

- e 20100731
1500
1200
109
1009
a0
a0
709 o PeAK_BEWN B3|
oy
s Voo bk ity »
ad
%00
209
109
5 E NI <IN T S
Hreasency e
site {03cHILHY
Condition : PEAK_BE(UNIT)_B3 3m HORN 9120D-HF HORIZONTAL
{RBW:I000.000KHz VBW:3000.000KHz SWTiAuto
Detector : Peak
roject Jo7i613

el (9Buvim)

Date: 20190731

1300
1200
o)
1000
90
800
700
60

PeaKwN]

AV

504
400
304
200
100

000 2000, 3000, 4000, 5000,
Frequency (MiHz)
$03CHILHY
Condition + PEAK(UNII) 3m HORN 9120D-HF HORIZONTAL

RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Defector +Peak
Project 971613

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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seonron tas.  FCC RADIO TEST REPORT Report No. : FR971613E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11a CH140 5700MHz

1 Vertical Fundamental

) aBoum) Date: 20180731 - Date: 2019.0731
1300 1300
1200 1200
10 0
100 e 1000
90.0) £ 00|
a00) s00)
709 seax_sewin o3 T I e T e T T e e E e M seaxu
a0l sl
A
500 LN Jki » s00| sehya]
00 B
300 300
200 200
100 100
5 S whe wm s e s seosmes o0 2000, 5000, oo ED o0 To00
Treauency (i) reauency (i)
site £ 03CHILHY sire £03CHILHY.
Condition : PEAK_BE(UNIT)_B3 3m HORN 9120D-HF VERTICAL Condition : PEAK(UNIT) 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Defector +Peak

Peak Project 1971613 Project 971613

TEL : 886-3-327-3456 Page Number : D91 of D126
FAX : 886-3-328-4978



seonron tas.  FCC RADIO TEST REPORT Report No. : FR971613E

Band 3 5470~5725MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH100 5500MHz

1 Horizontal Fundamental

1 (dBuvim) Date: 2019.07-31 1 (080 Date: 20190731

1309 1300)

1209 1200)

1100 00

1009 1004

500 90|

800 a0

700) oo P PEAKUAL)
600 600

o . : ; — .
100 : Y BV

300 300

200 200|

100 100

550 00 500 0 £ Sio0 5600, 5510 00 7000, 3000, 000, 5000 5000 7000
Froquency (MHz) Frequency (WHz)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE(UNTT)_B3 3m HORN 91200-HF HORTZONTAL Condition PEAK(UNIT) 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project 1971613 Project :971613
) @Buvim) Date: 2019.07:31

1300

1200

1109

1000

77 NS AN L
300
200
100
350 5360, 5400. 420, 5440, 5450, ED 5500, 5510
Frequency (MHz)
Site $03CHILHY
Condition + AV6_BE(UNIT)_B3 3m HORN 9120D-HF HORTZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. el Left blank

TEL : 886-3-327-3456 Page Number : D92 of D126
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH100 5500MHz

Vertical

Fundamental

- Date: 20190731 S Date 20190731
1304 1304
1204 1204
g 109
100 100
a0 s0d
w00 s0d
700 rod VTR L L seau)
a0 | s0d -
X it
l o B e
109 00 g
304 30
204 204
10d 10d
550 EraTy ; T o s 0 o0 000 oo oo 000 oo 7o
Treuency (o) Froquency )
site {03CHILHY site {03CHILHY
Condition : PEAK_BE(UNIT)_B3 3m HORN 9120D-HF VERTICAL Condition : PEAK(UNIT) 3m HORN 9120D-HF VERTICAL
 RBWLI000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000,000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Defector +Peak
Peak Project 1971613 Project 971613
1 gBuvim) vate: 20190731
1304
1204
g
100
a0
w09 Vj
704
60.0] /
500) b
300
204
10d
550 C T T X
rosuonc ()
ite £ 03CHILHY
Condition : AV6_BE(UNIT)_B3 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak
Avg. et omiets Left blan

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH116 5580MHz - L

Horizontal

Fundamental

A (@Buvim)

Date: 2019-07-31

1300)
1200)
100)

el (9Buvim)

Date: 20190731

1300
1200
o)
1000
90
800

e N i . T LT e e s B e
60.0 A[/ 60.0/ AVG,
4 S o X T e
509 s00 R
40| e
209 204
209 200
109 100
o w0 S0 S S S0 B G m S 5 ) £ o £ o a0
reauency (e recuency ()
site {03CHILHY site {03CHILHY
Condition : PEAK_BE(UNIT)_B3 3m HORN 9120D-HF HORIZONTAL Condition : PEAK(UNIT) 3m HORN 9120D-HF HORIZONTAL
{RBWHI000.000KHz VBW-3000.000KHz SWT:Auto REWEI000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector +Peak
Peak Project :971613 Project 971613
o) s 0100731
1209
1209
109
1009
s00
w00
09
0o
509
;
09
209
109
0 w0 S0 S S S B SN G G S S
reauency (ke
ite {03CHILHY
(Condition : AV6_BE(UNIT)_B3 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. o orien Left blan

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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seonron tas.  FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH116 5580MHz - R

Horizontal

Fundamental

Peak

Date: 2019-07-31

SO0 i i
9

[ \ pent e, 83
Nu'// " 2 p i

site
Condition

Detector
Project

5450 5450, 5500, 5520, 5540, 5560, 5560, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765
requency (M)

+03CHILHY

Frequency (MHz)

+PEAK_BE(UNIT)_B3 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

+Peak
:971613

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seonron tas.  FCC RADIO TEST REPORT Report No. : FR971613E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH116 5580MHz - L

1 Vertical Fundamental

A (@Buvim) Date: 2019-07-31 el (9Buvim) Date: 2019.07-31
1300) 1300
1200) 1200
100) |
1000) 1000

700 FT T R e | PEAKIUILL)

a0 i s0d
w09 / 204

M 600] e
500 - 500 T

SP—e
a0 P

309 300]

200 200)
100 100

350 5360, 5400, 5420 5440, 500 5520 5540 5560 55 000 2000, 3000, 5000, 5000. 7000

5460, 5450, 4000,
Frequency (MHz) Frequency (MiHz)
site +03CHILHY Site $03CHILHY
Condition +PEAK_BE(UNIT)_B3 3m HORN 9120D-HF VERTICAL Condition + PEAK(UNII) 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Defector +Peak Detector +Peak
Peak Project 1971613 Project 971613

A (@BuVim) Date: 2019.07.31

1300
1200
10
1000

s00)
709
s00)

500

30
209

350 5380, 5400, 5420 5440, 5460, 5480 5500, 5520, 5540, 5560, 5890
Frequency (Hz)
ite +03CHILHY
Condition + AV6_BE(UNII)_B3 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto

Avg. o Left blank

TEL : 886-3-327-3456 Page Number : D96 of D126
FAX : 886-3-328-4978



FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH116 5580MHz - R

Vertical

Fundamental

Peak

Date: 2019-07-31

mewwm«w-w»/ \wﬁw il —
09

F\ veb s, 5

5450 5450, 5500, 5520, 5540, 5560, 5560, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765
requency (M)

Frequency (MHz)

+PEAK_BE(UNIT)_B3 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seonron tas.  FCC RADIO TEST REPORT Report No. : FR971613E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH140 5700MHz

1 Horizontal Fundamental

0

pov I \

g w00

700 PEAK_BE(WNI) B3 qof UT T 1 LIl PEAKUMIY.
50.0 A, 50.0( AR
400 0] M"MWW

s

e ey
sne —— s S
Condition : PEAK_BE(UNIT)_B3 3m HORN 9120D-HF HORIZONTAL Condition : PEAK(UNIT) 3m HORN 9120D-HF HORIZONTAL
o TOODO0KE VoW D0 000K WAt Ao I000D00RH2 VoW 3000 000KE 1 WAL

Detector : Peak Detector : Peak

Peak Project 1971613 Project 971613

TEL : 886-3-327-3456 Page Number : D98 of D126
FAX : 886-3-328-4978



seonron tas.  FCC RADIO TEST REPORT Report No. : FR971613E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH140 5700MHz

1 Vertical Fundamental

) (@wuvimy Date: 2019.07-31 o aBuvim) Date: 20190731
1300 1300
1200 1200
1100 0]
1000 1000
e
900 509
500 400
700 pEAK_sEwI) 63 Y i | B o o e T B e e e B peakun)
500 v 60 .
s00) i 509 an pemms T
400 00l
300 300
200 204
100 109
5 w0 wm wm s s wsh 7605765 00 7000, ET 000 ED w000, 7000
Froquency (iH:) Frequency ()
site $03CHILHY site $03CHILHY
Condition : PEAK_BE(UNIT)_B3 3m HORN 9120D-HF VERTICAL Condition : PEAK(UNIT) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector +Peak

Peak Project 1971613 Project 971613

TEL : 886-3-327-3456 Page Number : D99 of D126
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR971613E

Band 3 5470~5725MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH102 5510MHz - L

Horizontal

Fundamental

) (@Buvim) Date: 20190731 ) 3o Date: 20190731
1300 1300
1200 1200
1109 ol
1000 1000
s00) T 900
00 400
o= 7o YT PEAK(UNY
9 WW 9 We
50 e s0q] wem———T—
O A i A mbnwﬁwwwwfwww
300 300
200 200
100 100
0 0 SA00 AN G0 S0 B0 G0 Ge G0 Gl 5 00 000, 000, 000 ED w00 a0
Frequency (HHz) Frequency (Hy)
site +03CHILHY site $03CHILHY
Condition + PEAK_BE(UNTI)_B3 3m HORN 9120D-HF HORTZONTAL Condition PEAK(UNIT) 3m HORN 91200-HF HORTZONTAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector peak Derector peak
Peak Project 1971613 Project :971613
) Date: 20190731
1300
1200
1100
1000
900
800
700
509
s00) - =
09 | S S
300
200
100
o0 0 GA00 A B0 S0 a0 G0 G 50 Gl 5
freaquency (1)
site $03CHILHY
Condition + AV6_BE(UNTT)_B3 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D100 of D126




seonron tas.  FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH102 5510MHz - R

Horizontal

Fundamental

Peak

Date: 2019-07-31

g

AN il
el

PEAY_BE(I)_ B3

site +03CHILHY

Frequency (MHz)

Condition +PEAK_BE(UNIT)_B3 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak

Project :971613

5640, 5660, 5680, 5700, 5720, 6740, 5765

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH102 5510MHz - L

Vertical

Fundamental

Avg.

5460, 5480,
Frequency (Hz)
+03CHILHY

+ AV6_BE(UNII)_B3 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Detector +Peak

Project :971613

ite
Condition

Left blank

) @B Date: 2019.07-31 el @By Date: 20190731
1300 1300)
1200 1200)
1109 1100
1000 1004)
909) 04|
500 800
= /N 704 PEAKIUI)
509) \ o 604 s
509 2 ki 504 ot S
400 00| i IR
300 304
200 204
100 104
50 SN0 S0 Sa SMO. 0. SAG0 500 S50 550 w00 B 00 Z000. 000, 000 5000 000 7000
Frequency (Hiz) Frequency (W)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE(UNII)_B3 3m HORN 9120D-HF VERTICAL Condition + PEAK(UNLI) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto, RBW:1000.000KHz VBW:3000000KHZ SWT:Auto
Defector +Peak Detector +Peak
Peak Project 1971613 Project 971613
) @Buvim) Date: 2019.07.31
1300
1200
1100
1000
909)
300) .
700
500
509 o
00 ]
300
200
100
S50 G0 500 S SAd0. o0 sean S0 S0 590

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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seonron tas.  FCC RADIO TEST REPORT Report No. : FR971613E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH102 5510MHz - R

1 Vertical Fundamental
o M\\M
80.0) 1
ot ook .

5450 5450, 5500, 5520, 5540, 5560, 5560, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740. 5765
Frequency (MHz)
site +03CHILHY
Condition +PEAK_BE(UNIT)_B3 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
+Peak

Peak o Lo Left blank

TEL : 886-3-327-3456 Page Number : D103 of D126
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH110 5550MHz - L

Horizontal

Fundamental

o Date: 20190731 S Date 20190731
1304 1304
1204 1204
g 109
100 100
a0 s0d
w00 s0d
o rod VT L LA seau)
a0 s0d
A5
sool o . o 500 e e s
00| A00[ g A
304 30
204 204
10d 10d
R N T o0 000 oo oo 000 oo 7o
freauenoy (ke Froquency )
site {03CHILHY site {03CHILHY
Condition : PEAK_BE(UNIT)_B3 3m HORN 9120D-HF HORIZONTAL Condition : PEAK(UNIT) 3m HORN 9120D-HF HORIZONTAL
 RBWLI000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auta
Detector : Peak Detector : Peak
Peak Project 1971613 Project 971613
1 eBuvim) vate: 20190731
1304
1204
g
100
a0
w09
704
w \
509 e ]
300
204
10d
S e B0 B SMu S s 0 Fe S S 50
Frequencs (M)
ite £ 03CHILHY
Condition 2 AV6_BE(UNIT)_B3 3m HORN 91200-HF HORIZONTAL
 RBWFI000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak
Avg. et omiets Left blan

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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seonron tas.  FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH110 5550MHz - R

Peak

1 Horizontal Fundamental
] F»\
WHWI‘M By i

5450 5450, 5500, 5520, 5540, 5560, 5560, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 57
Frequency (MHz)

site +03CHILHY

Condition +PEAK_BE(UNIT)_B3 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Detector +Peak

Project :971613

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH110 5550MHz - L

Vertical

Fundamental

A (@Buvim)

Date: 2019-07-31

1300)
1200)
100)

00| "
800)
700)
s00)
e

el (9Buvim)

Date: 20190731

1300
1200
o)
1000
90
800

Avg.

800 -
700
500
500
1 e el

30
209
109
35 5380, 5400, 5420, 5440, 5460, 54G0. 5500, 5520,
Frequency (Hz)
ite +03CHILHY
Condition + AV6_BE(UNII)_B3 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Detector +Peak
Project :971613

5540,

560, 5590

Left blank

oo T L PEAKUN]
60 "

50.0) + A it 50| MMWW

400 Y rme—

300 s00f

209 200

100 100

350 5360 5400 5420, 540, SA60 5450 5500, 5620 5540, 560 5 000 2000, 3000, 000 000 o000, 7000
Frequency (Hiz) Frequency (W)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE(UNII)_B3 3m HORN 9120D-HF VERTICAL Condition + PEAK(UNII) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto, RBW:1000.000KHz VBW:3000000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :971613 Project 971613
1 (¢Buvim) Date: 2019.07.31

1300
1200
10
1000

900

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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seonron tas.  FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH110 5550MHz - R

Vertical

Fundamental

Peak

Date: 2019-07-31

PEAY_BE(I)_ B3

site
Condition

Detector
Project

+03CHILHY
+PEAK_BE(UNIT)_B3 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
+Peak
:971613

nnnnnnn

)

5640, 5660, 5660, 5700, 5720, 5740, 57

5

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH134 5670MHz - L

Horizontal

Fundamental

Avg.

ite
Condition

Frequency (MHz)

+03CHILHY
* AV6_BE(UNI)_B3 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

Detector
Project

+Peak
:971613

Left blank

) @B Date: 2019.07-31 el (@BuVim) Date: 2019.07:31

1300 1300)

1200 1200)

1109 1100

1000 1004)

i Wj

500 800

700 L L e | B B e B L i S PEAKUN]
509) 604 .
500 o 504 B

400 T P

300 304

200 204

100 104

550 5360, 5400, 5420, 5440, 5400, 5480, 5500, 5520, 5540. 5500, 5500, 5000 5620, 5040, 5660, 5660.57¢ 00 Z000. 000, 000 5000 000 7000
Frequency (Hiz) Frequency (W)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE(UNII)_B2 3m HORN 9120D-HF HORIZONTAL Condition + PEAK(UNLI) 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHZ SWT:Auto
Defector +Peak Detector +Peak
Peak Project 1971613 Project 971613
) @Buvim) Date: 2019.07.31

1300

1200

1100

1000

909)

300)

700

500

509

1

300

200

100

550 5360, 5400, 5420, 5440, 5460, 5480, 5500, 5520, 5540. 5500, 5500, 5000, 5620, 5640, 5660, 56605700

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D108 of D126



FCC RADIO TEST REPORT

FAX : 886-3-328-4978

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ac VHT40 CH134 5670MHz - R
1 Horizontal Fundamental
£
WWMM‘ \'“‘"*MMWMMW
Peak Left blank
TEL : 886-3-327-3456 Page Number : D109 of D126

Report No. : FR971613E




seonron tas.  FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH134 5670MHz - L

Vertical

Fundamental

Avg.

ite
Condition

+03CHILHY
+ AV6_BE(UNII)_B3 3m HORN 9120D-HF VERTICAL

Frequency (MHz)

+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

Detector
Project

+Peak
:971613

Left blank

) @B Date: 2019.07-31 el @By Date: 20190731

1300 1300)

1200 1200)

1109 1100

1000 — 1004)

909) 04|

500 800

00— = L L e | B B e B L i S PEAKUN]
509) 604 WS
so0l ! ’ 504

400 40.0] e A

300 304

200 204

100 104

550 5360, 5400, 5420, 5440, 5450, 5450, 5500, 5520, 5540. 5500, 5500, 5000 5620, 5040, 5660, 5660.57¢ 00 Z000. 000, 000 5000 000 7000
Frequency (Hiz) Frequency (W)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE(UNII)_B3 3m HORN 9120D-HF VERTICAL Condition + PEAK(UNLI) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto, RBW:1000.000KHz VBW:3000000KHZ SWT:Auto
Defector +Peak Detector +Peak
Peak Project 1971613 Project 971613
) @Buvim) Date: 2019.07.31

1300
1200
1100
1000

909)

300)

700

s00) \

509

300

200

100

550 5360, 5400, 5420, 5440, S460. 5480, 5500, 5520, 5540. 5500, 5500, 5000 5620, 5640, 5660, 56605700

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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seonron tas.  FCC RADIO TEST REPORT Report No. : FR971613E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ac VHT40 CH134 5670MHz - R
1 Vertical Fundamental

Date: 2019-07-31

o
1o
o
w e
80.0) { L
509 ,M"MM 5
500 it R
w
ey
sie oLy
Condition : PEAK_BE(UNIT)_B3 3m HORN 9120D-HF VERTICAL
RBWAT000000K} 12 VoW 3000 000K12 SWT-Auto
Detector : Peak
Peak ot omieia Left blan

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D111 of D126



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR971613E

Band 3 5470~5725MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH106 5530MHz - L

Horizontal

Fundamental

1 @BuVim)

Date: 2019-07-31

) a8y

Date: 20190731

1300 1300
1200 1200
1109 o
1000 1000
90.0) A P et e 90.0)
a0 | s0q
700 / 7o YT PEAK(UNY
2 /
600 e \” 60 [ oD
SO0 500 W"‘MW
400 400 st
309 304
209 200
100 00
S50 50 500 5420 GMD A0 5AS0 5500 5620 GoA0.  Seed B 000 7000, 5000, 000, 5000 000 7000
Frequency (WH) Frequency (HHz)
site +03CHILHY Site +03CHILHY
Condition + PEAK_BE(UNIT)_B3 3m HORN 9120D-HF HORTZONTAL Condition PEAK(UNIT) 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project 1971613 Project +971613
1 (0B Date: 2010.07-31
1300
1200
1100
1000
900
500
700
50.0) \
oy ek
e
D
309
209
109
S50 530 5400 5420 SAAD. A0 5AS0 5500 5620 55A0.  Seed B
Frequency (WHz)
site +03CHILHY
Condition + AV6_BE(UNIT)_B3 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak
Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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seonron tas.  FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH106 5530MHz - R

Peak

1 Horizontal Fundamental
] e
" LNMWWW

5450 5450, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765
Frequency (MHz)

site +03CHILHY

Condition +PEAK_BE(UNIT)_B3 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Detector +Peak

Project :971613

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH106 5530MHz - L

Vertical

Fundamental

s oo 010,731 i 0o oae 20190731
1309 100
1209 1200
109 o
1009 1000
90.0] et 90.0/
w00 209
T 704 —_—
F
509 i 60 =
DO —— s s00 T e
ol o I e
209 204
209 200
109 100
o w0 S0 S S S0 B G m S 5 ) £ o £ o a0
Freasency () recuency ()
site {03CHILHY site {03CHILHY
Condition : PEAK_BE(UNIT)_B3 3m HORN 9120D-HF VERTICAL Condition : PEAK(UNIT) 3m HORN 9120D-HF VERTICAL
RBWHI000.000KHz VBW-3000.000KHz SWT:Auto REWEI000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector +Peak
Peak Project 1971613 Project 971613
o) s 0100731
1209
1209
109
1009
s00
At —
w00
09
0o
509 -
—a
40.0f et
09
209
109
0w S0 S S S0 B SN G G S
reauency (ke
ite {03CHILHY
(Condition : AV6_BE(UNIT)_B3 3m HORN 9120D-HF VERTICAL
RBWHI000.000KHz VBW:3.000K+z SWT:Auto
Detector :Peak
Avg. o orien Left blan

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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seonron tas.  FCC RADIO TEST REPORT Report No. : FR971613E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH106 5530MHz - R

1 Vertical Fundamental
-
g
909 [v-“*"“""‘u"'”“
60.0 vr“\l/ ‘Kw
50 et h 4
o

5450 5480, 5500, 5520, 5540, 5560, 5560, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765
Frequency (MHz)
site +03CHILHY
Condition +PEAK_BE(UNIT)_B3 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak ootk Left blank

TEL : 886-3-327-3456 Page Number : D115 of D126
FAX : 886-3-328-4978



seonron tas.  FCC RADIO TEST REPORT

Report No. : FR971613E

Band 3 - 5470~5725MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11a CH100 5500MHz

Horizontal

Vertical

Peak

Avg.

A (dBuvim) Date: 2019.08.04 2 a8y Date: 2019.08.04

1309 1300)
1209 1200)
1109 0,
1000 1000]
900 900
b I . - PEAK(UAI) 00 I I - - PEAK(UNID |
20.of IRl == e e S | oo IAULF AP — U H
609 o s| 609 AV 54
500 1 z 504 T B
409 400)
309 300
200 209
100 100

1000 4000.6000.8000. 1000, 16000, 20000, 24000 28000, 32000 36000, 400 000 4000.6000.8000. 12000, 16000 70000, 24000, 78000, 32000, 36000 40000

Freauency (MHz) Frequency (MHD)

Site +03CHIL-HY Site $03CHIL-HY
Condition + PEAK(UNIT) 3m HORN 91200-HF HORIZONTAL Condition PEAK(UNIT) 3m HORN 9120D-HF VERTICAL
Detector +Peak Detector +Peal
Project 1971613 Project 971613

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D116 of D126




seonron tas.  FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11a CH116 5580MHz

Horizontal

Vertical

Peak

Avg.

A @Buvim) Date: 2019-08.04
1300
1200
1109
1009
904
209 PEAKTUT

LY BT o ARSI G H B B I

G 5

site
Condition
Detector
Project

1000 4000.6000.5000.

2000 16000, 70000 24000, 28000, 32000 36000, 40

Frequency (MHz)
$03CHIL-HY

+ PEAK(UNIT) 3m HORN 9120D-HF HORTZONTAL
+Peak

1971613

el (9Buvim)

Date: 20190804

1300
1200
o)
1000
90
800

oo AR W

600]

PEAK(UNID|

VG 54

504
400
s00f
200
100

site
Condition
Detector
Project

000 4000.6000.5000.

$03CHILHY
+ PEAK(UNII) 3m HORN 91200-HF VERTICAL

Peak

971613

2000 16000 70000 24000, 26000. 32000 36000 40000
Frequency (MHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D117 of D126



seonron tas.  FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11a CH140 5700MHz

Horizontal

Vertical

Peak

Avg.

A @Buvim) Date: 2019-08.04
1300
1200
1109
1009
904
209 PEAKTUT

LY BT o ARSI G H B B I

G 5

site
Condition
Detector
Project

1000 4000.6000.5000.

000 16000. 20000, 24000. 26000, 32000, 36000, 40
i

requency (MHz)
$03CHIL-HY

+ PEAK(UNIT) 3m HORN 9120D-HF HORTZONTAL
+Peak

1971613

el (9Buvim)

Date: 20190804

1300
1200
o)
1000
90
800

oo AR W

600]

PEAK(UNID|

VG 54

504
400
s00f
200
100

site
Condition
Detector
Project

000 4000.6000.5000.

Peak

971613

7

$03CHILHY
+ PEAK(UNII) 3m HORN 91200-HF VERTICAL

000 16000. 20000, 24000, 28000, 32000 36000, 40000
;

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seonron tas.  FCC RADIO TEST REPORT

Band 3 5470~5725MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11ac VHT20 CH100 5500MHz

Horizontal Vertical

Peak

Avg.

A (dBuvim) Date: 2019.08.04 2 a8y Date: 2019.08.04

1309 1300)
1209 1200)
1109 0,
1000 1000]
900 900
b I . - PEAK(UAI) 00 I I - - PEAK(UNID |
20.of IRl == e e S | oo IAULF AP — U H
609 o s| 609 AV 54
500 7 2 500 [ B
409 400)
309 300
200 209
100 100

1000 4000.6000.8000. 1000, 16000, 20000, 24000 28000, 32000 36000, 400 000 4000.6000.8000. 12000, 16000 70000, 24000, 78000, 32000, 36000 40000

Freauency (MHz) Frequency (MHA

Site +03CHIL-HY Site $03CHIL-HY
Condition + PEAK(UNIT) 3m HORN 91200-HF HORIZONTAL Condition PEAK(UNIT) 3m HORN 9120D-HF VERTICAL
Detector +Peak Detector +Peak
Project 1971613 Project 971613

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D119 of D126
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seonron tas.  FCC RADIO TEST REPORT

Report No. : FR971613E

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11ac VHT20 CH116 5580MHz

Horizontal

Vertical

Peak

Avg.

A @Buvim) Date: 2019-08.04
1300
1200
1109
1009
904
209 PEAKTUT

LY BT o ARSI G H B B I

G 5

site
Condition
Detector
Project

1000 4000.6000.5000.

2000 16000, 70000 24000, 28000, 32000 36000, 40

Frequency (MHz)
$03CHIL-HY

+ PEAK(UNIT) 3m HORN 9120D-HF HORTZONTAL
+Peak

1971613

el (9Buvim)

Date: 20190804

1300
1200
o)
1000
90
800

oo AR W

600]
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WIFI
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Band 3 5470~5725MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)
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WIFI
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Band 3 5470~5725MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)
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Emission below 1GHz

5GHz WIFI 802.11ac VHT80 (LF)
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Appendix E. Duty Cycle Plots

Band Duty Cycle(%) | T(ms) | 1T(kHz) S\éﬁi\’r:’g Fac?g:{ =
802.11a 94.95 2.070 0.48 1kHz 0.23
802.11ac VHT20 94.88 1.945 0.51 1KHz 0.23
802.11ac VHT40 90.05 0.950 1.05 3KHz 0.46
802.11ac VHT80 88.02 0.735 1.36 3KHz 0.55
TEL : 886-3-327-3456 Page Number : E1of E3

FAX : 886-3-328-4978



seonron tas.  FCC RADIO TEST REPORT

Report No. : FR971613E

802.11a

Ref 36.7 dBm ~Att 2

RBW 10 MHz
«VBW 10 MHz
0 daB SWT 5 ms

offfet 26|7 dB

|30

Lo

Center 5.18 GHz

Date: 27.JUL.2019 03:21:22
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Ref 36.7 dBm ~Att 2

500 ns/
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0 daB SWT 5 ms
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Lo

Center 5.18 GHz

Date: 27.JUL.2019 03:23:32

500 ns/
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802.11ac VHT40

RBW 10 MHz
«VBW 10 MHz
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